Annex 1: Measurement diagrams 22-1-0025001T05a-C01-A1l

Number of pages: 119 Date of Report: 2023-Jan-05

Testing company: CETECOM GmbH Applicant: Giraffe360 SIA
Im Teelbruch 116
45219 Essen Germany
Tel. + 49 (0) 20 54 / 95 19-0
Fax: + 49 (0) 20 54 / 95 19-150

Product: 360 Degree Camera

Model: GRF-400

FCC ID: 2A8A7-V599 IC: 28899-3Q30
Testing has been FCC Regulations

Title 47 CFR, Chapter |, Subchapter A, Part 15

. Subpart C Intentional Radiators

accordance with: § 15.247 Operation within the bands 902-928 MHz, 2400-2483.5 MHz,
and 5725-5850 MHz

carried out in

ISED-Regulations

Radio Standards Specification

RSS-Gen, Issue 5

General Requirements for Compliance of Radio Apparatus

RSS-247, Issue 2

Digital Transmission Systems (DTSs), Frequency Hopping Systems (FHSs) and Licence-Exempt Local Area
Network (LE-LAN) Device

The test results relate only to the individual items which have been tested. This report shall not be reproduced in parts without
the written approval of the testing laboratory © Copyright: All rights reserved by CETECOM




Test Report 22-1-0025001T05a-C01-Al

Table of Contents

1 Y I T U T a =T o e L= T=d = o L PSP TUPPUP 3
1.1 AC-Power liNes CONAUCLET EMISSIONS. .....cciuiruietiriieteeiieste st et et e it stte st e et e be st e st e eae e besabesbeeabesbeeaeesbeenbesbeensesbeensesbeennesneensas 3
1.2 Radiated MEASUMEIMENTS. ....eiciiriiitiitiite sttt sttt b e st s bbb e b e s bt e b e s b e e b sb e e b e s b e et e s bt e b e sbeenesbeennes 4
1.3 CONAUCEE MEASUIEMENTS ....eeiiiiiiieiiiieiee st et ettt st et e et e s e s bt e ss e e e bt e sas e e seeemseess e e sareesaneeareesaneeneesaseeneesnreennneeaneennne 65

CETECOM_TR22-1-0025001T05a-C01-A1 2/119



Test Report 22-1-0025001T05a-C01-Al

1 Measurement diagrams

1.1 AC-Power lines Conducted Emissions

Common Information
Test Description:
Test Site Location:
Test Software:
Test Standard:
Operating Mode:
Measured on line:
Diagram details:
Environmental Conditions:
Operator:
Verdict:

EUT Information

1.01_BLE

Conducted Voltage Measurement Class B

Conducted Emission, CETECOM GmbH Essen

R&S EMC32 v9.15

FCC 15.107, FCC 15.207

Op.1

N/LA

Shows the peak values as a sum of measured ports in maxhold mode
Humidity: 31%rH; Temperature: 21°C

PMa

Passed

PMT number: 22-1-00250S04_C02
Full Spectrum
90
80
70
S 60 : Class B Voltage QP
3
i9)
© 50
£ *
T 4071 *
3 -
30+
20
10
o+— ————+—+—+— } —t——+—+—+— } |
150k 300 400500 800 1M 2M 3M 4M5M 6 8 10M 20M  30M
Frequency in Hz
Final_Result
Frequency QuasiPeak CAverage Limit Margin Meas. Bandwidth Line PE Corr.
(MHz) (dBuV) (dBuV) (dBV) (dB) Time (kHz) (dB)
(ms)
0.154844 47.65 65.74 18.09 1000.0 9.000 | L1 GND 0.1
0.154844 2743 55.74 28.31 1000.0 9.000 | L1 GND 0.1
0.165000 50.01 65.21 15.20 1000.0 9.000 | L1 GND 0.1
0.165000 34.36 55.21 20.85 1000.0 9.000 | L1 GND 0.1
0.599531 32.71 46.00 13.29 1000.0 9.000 | L1 GND 0.2
0.599531 40.40 56.00 15.60 1000.0 9.000 | L1 GND 0.2
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Test Report 22-1-0025001T05a-C01-Al

1.2 Radiated measurements

Common Information

Test Description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used Filter:

Test Standard:

Operator:
Operating Mode:
Power during tests:
Comment 1:

Environmental Conditions::

EUT Setup:
Verdict:

EUT Information
PMT number:

Level in dBuV/m
o
}

17,480 kHz

2.01a_BLE_ch00

Magnetic Field Strength Measurement related to 30/300 m distance

Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance

EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup
height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.225 § 15.209; RSS-Gen: Issue 5

S0z

GFSK | 1Mbit| ch00

Li-lon battery, charging

Channel low

Humidity : 50%rH; Temperature: 21°C
1

Passed

22-1-00250804_C01

Full Spectrum

FCC15.209 Magnetic| Field

10,382000 MHz
14,379 dBuVim

110,360 kHz

65,720 kHz.12 817 dBpV/m
1-21,014.dBuVIm 402 dBpv/m H

\%
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Test Report 22-1-0025001T05a-C01-Al

Common Information
Test Description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used Filter:

Test Standard:

Operator:

Operating Mode:

Power during tests:
Comment 1:

Comment 2:
Environmental Conditions::
EUT Setup:

Verdict:

Comment:

EUT Information
PMT number

2.01b_BLE_ch00

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance

EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup
height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.225 § 15.209; RSS-Gen: Issue 5

SOz

GFSK | 1Mbit| ch00
Li-lon battery, charging
Channel low

Humidity : 50%rH; Temperature: 21°C
1
Passed

22-1-00250S04_C02

Full Spectrum

ECC15.209 Magnetic Field

v

c 790,000 kHz
E_ 10T 110,360 kHz ¥,823 dBuv/m
o 7 -1,898 dBuv/m 23,282000 MHz
£ OTiL560 kiz ¥ 222,000 kHz i o
& gp512 dBuv/m -14,836 dBUV/m
a7 66,920 kHz v

1 y -17,704 dBpV/m

30T

-40T

50T

—t : : —t : : —t : : —
9k 20 30 50 100k 200300 500 1M  2M 3M 5M  10M 20 30M

CETECOM_TR22-1-0025001T05a-C01-A1

Frequency in Hz

5/119



Test Report 22-1-0025001T05a-C01-Al

Common Information
Test Description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used Filter:

Test Standard:

Operator:

Operating Mode:

Power during tests:
Comment 1:

Comment 2:
Environmental Conditions::
EUT Setup:

Verdict:

EUT Information

2.02a_BLE_ch19

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance

EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup
height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.225 § 15.209; RSS-Gen: Issue 5

SOz

GFSK | 2Mbit| ch19
Li-lon battery, charging
Channel mid

Humidity : 50%rH; Temperature: 21°C
1
Passed

PMT number: 22-1-00250S04_C02
Full Spectrum
60T
ECC15.209 Magneticl Field
v
E
>
E
S 17,480 kHz 66,360 10440 KM 24.374000 Mz
S 291,222 dBpv/nR2,663 dBifY dBRV/M : Hv/m
s 71 222,000 kHz
g 107 V -24,517 dBuV/m
201 v
1 v
-301
-4071
501
ok 20 30 50 100k 200300 500 1M  2M 3M 5M  10M 20 30M
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Test Report 22-1-0025001T05a-C01-Al

Common Information
Test Description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used Filter:

Test Standard:

Operator:

Operating Mode:

Power during tests:
Comment 1:

Comment 2:
Environmental Conditions::
EUT Setup:

Verdict:

Comment:

EUT Information
PMT number

2.02b_BLE_ch19

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance

EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup
height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.225 § 15.209; RSS-Gen: Issue 5

SOz

GFSK | 2Mbit| ch19
Li-lon battery, charging
Channel mid

Humidity : 50%rH; Temperature: 21°C

1
Passed

22-1-00250S04_C02

Full Spectrum

ECC15.209 Magnetic Field

\4

790,000 kHz
$.916 dBpV/m

10T 110,440 kHz
T -1,695 dBpVv/m

v
222,000 kHz

Level in dBuV/m

25,366000 MHz

1 11,000 kHz 20,471 dBpVv/im
1117157 dBuv/m -14,432 dBpV/m
1o 65,480 kHp V. $30,000 kHz
20+ -23,446 dBuVv/im -17,076 dBuV/m
- v
-30T
-401
-50T
} } } } } } } } } } } } } i
9k 20 30 50 100k 200 300 500 M 2M 3M  5M 10M 20 30M

Frequency in Hz
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Test Report 22-1-0025001T05a-C01-Al

Common Information
Test Description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used Filter:

Test Standard:

Operator:

Operating Mode:

Power during tests:
Comment 1:

Comment 2:
Environmental Conditions::
EUT Setup:

Verdict:

Comment:

EUT Information
PMT number:

2.03a_BLE_ch39

Magnetic Field Strength Measurement related to 30/300 m distance

Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance

EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup
height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.225 § 15.209; RSS-Gen: Issue 5

SOz

GFSK | 2Mbit| ch39
Li-lon battery, charging
Channel mid

Humidity : 50%rH; Temperature: 21°C
1
Passed

22-1-00250S04_C02

Full Spectrum

ECC15.209 Magnetic Field

\ 4
E
>
= 1
3 ol 110,440 kHz
= -12,087 dBpv/ny 10,738000 MHz
S ol 14,756 dBuV/m
Sl o
' HVIM22 933 dBpV/m
20T \v2 v
301
40t
50t
— : — : — : —
9k 20 30 50 100k 200300 500 1M 2M 3M 5M  10M 20 30M

Frequency in Hz
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Test Report 22-1-0025001T05a-C01-Al

Common Information
Test Description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used Filter:

Test Standard:

Operator:

Operating Mode:

Power during tests:
Comment 1:

Comment 2:
Environmental Conditions::
EUT Setup:

Verdict:

Comment:

EUT Information
PMT number:

2.03b_BLE_ch39

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance

EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup
height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.225 § 15.209; RSS-Gen: Issue 5

SOz

GFSK | 2Mbit| ch39
Li-lon battery, charging
Channel mid

Humidity : 50%rH; Temperature: 21°C
1
Passed

22-1-00250S04_C02

Full Spectrum

ECC15.209 Magnetic Field

790,000 kHz

£ 7,249 dBUV/m
S 101
=] 110,440 kHz Y
S ot -1,5419BUMIBY 000 kHz
= 1 -14,112 dBuV/m
>
& -10%3,560 kHz
= 18106 dBuV/m _2(()32,9000;H\Z//m Y 330,000 kHz
20+ 299£1B1 -17,869 dBuV/m
301
40t
50t
: : : — : — : —
9k 20 30 50 100k 200300 500 IM  2M 3M 5M  10M 20 30M

Frequency in Hz
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Test Report 22-1-0025001T05a-C01-Al

Common Information

Test Description:
Test Site:
Test Standard:

Antenna polarisation:

Environmental Conditions::

Operator Name:
Operating Mode:
Verdict:

EUT Information

PMT number:

3.01a_BLE_ch00

Radiated field strength emission in 3m distance

CETECOM GmbH Essen
FCC 15.205&15.209 & RSS Gen. Issue 5
horizontal/vertical

Humidity : 45%rH; Temperature: 21°C

HLa

GFSK | 1Mbit| ch00

Pass

ed

22-1-00250S04_C02

o

REC15:209

Level in dBuV/m

Final_Result

50 60

80 100M

200

300

Frequency in Hz

400

Frequency
(MHz)

QuasiPeak
(dBuV/m)

Limit
(dBuV/m)

Margi
(dB)

n

Bandwidth
(kHz)

Height
(cm)

Pol

Azimuth
(deg)

Comment

139.710000

41.22

43.50

2.28

120.000

107.0

92.0

16:10:35 - 08.09.2022

153.150000

40.28

43.50

3.22

120.000

112.0

39.0

16:15:16 - 08.09.2022

248.630000

44,04

46.00

1.96

120.000

111.0

268.0

16:00:29 - 08.09.2022

275.510000

43.62

46.00

2.38

120.000

107.0

o< <

293.0

16:05:18 - 08.09.2022
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Test Report 22-1-0025001T05a-C01-Al

3.01b_BLE_ch00

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.205&15.209 & RSS Gen. Issue 5
Antenna polarisation: horizontal/vertical

Environmental Conditions:: Humidity : 41%rH; Temperature: 21°C
Operator Name: NPe/LKnopp

Operating Mode: BLE

Verdict: Passed

EUT Information
PMT number: 22-1-00250S04_C02

60

ECC15.209
S
g 407 I r “S— ﬁ ¥
£
3 307
&
- 20
10+ ; t —— t ; ; ; ; —— |
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Final_Result
Frequency QuasiPeak Limit Margin Bandwidth Height Pol Azimuth Corr. Sig Path Preamp
(MHz) (dBuV/im) | (dBuV/m) (dB) (kHz) (cm) (deg) (dB/m) (dB) (dB)
139.670000 40.06 43.50 344 120.000 1050 | V 29.0 8.1 0.0 1.1
184.710000 41.13 43.50 2371 120.000 1540 | H 257.0 10.8 0.0 1.3
256.650000 43.86 46.00 2.14 120.000 1000 | H 23.0 133 0.0 1.6
551.990000 40.11 46.00 5.89 120.000 109.0 | V 179.0 22.3 0.0 25

(continuation of the "Final_Result" table from column 18...)

Frequency Trd Corr. | Raw Rec Comment
(MHz) (dB/m) (dBuV)
139.670000 7.0 31.9 | 11:09:14 - 29.09.2022
184.710000 9.5 304 | 10:58:51 - 29.09.2022
256.650000 117 30.6 | 11:04:21 - 29.09.2022
551.990000 19.8 17.8 | 11:14:15 - 29.09.2022

CETECOM_TR22-1-0025001T05a-C01-A1 11/119



Test Report 22-1-0025001T05a-C01-Al

Common Information
Test Description:

Test Site:
Test Standard:

Antenna polarisation:

Environmental Conditions::
Operator Name:
Operating Mode:

Verdict:

EUT Information

3.02a_BLE_ch19

Radiated field strength emission in 3m distance
CETECOM GmbH Essen

FCC 15.205&15.209 & RSS Gen. Issue 5

horizontal/vertical

Humidity : 41%rH; Temperature: 21°C
NPe/LKnopp

BLE
Passed

PMT number: 22-1-00250S04_C02
60T ECCl5.209
S 1
E_ 50__ ; *
I
@ 40
R *
T 30+
o L
3 201
10 } } } } } } } } } } +— i
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Final_Result
Frequency QuasiPeak Limit Margin Bandwidth Height Pol Azimuth Corr. Sig Path Preamp
(MHz) (dBuV/im) | (dBuV/m) (dB) (kHz) (cm) (deg) (dB/m) (dB) (dB)
257.350000 3591 46.00 10.09 120.000 1210 | H 129.0 133 0.0 1.6
(continuation of the "Final_Result" table from column 18 ...)
Frequency Trd Corr. Raw Rec Comment
(MHz) (dB/m) (dBpV)
257.350000 1.7 226 | 13:33:34 - 29.09.2022
CETECOM_TR22-1-0025001T05a-C01-A1 12/119



Test Report 22-1-0025001T05a-C01-Al

3.02b BLE _ch19 Pass

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen
Test Standard: FCC 15.205&15.209 & RSS Gen. Issue 5

Antenna polarisation: horizontal/vertical

Environmental Conditions:: Humidity : 41%rH; Temperature: 21°C

Operator Name: NPe/LKnopp
Operating Mode: BLE
Verdict: Passed

EUT Information

PMT number: 22-1-00250S04_C02
0T ECCl5.209
S 1
E_ 50__ ;
I
g 40 * &
=S *
T 301
o L
3 201
10 } } } +— } } } } } } +— i
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Final_Result
Frequency QuasiPeak Limit Margin Bandwidth Height Pol Azimuth Corr. Sig Path Preamp
(MHz) (dBuV/im) | (dBuV/m) (dB) (kHz) (cm) (deg) (dB/m) (dB) (dB)
181.570000 32,52 43.50 10.98 120.000 1640 | H 243.0 10.6 0.0 1.2
253.950000 3591 46.00 10.09 120.000 1000 | H 29.0 131 0.0 1.6
(continuation of the "Final_Result" table from column 18 ...)
Frequency Trd Corr. | Raw Rec Comment
(MHz) (dB/m) (dBuV)
181.570000 9.3 21.9 | 15:16:53 - 29.09.2022
253.950000 115 22.8 | 15:11:26 - 29.09.2022
CETECOM_TR22-1-0025001T05a-C01-A1 13/119



Test Report 22-1-0025001T05a-C01-Al

Common Information

Test Description:
Test Site:
Test Standard:

Antenna polarisation:

Environmental Conditions::

Operator Name:
Operating Mode:
Verdict:

EUT Information

3.03a_BLE_ch39

Radiated field strength emission in 3m distance
CETECOM GmbH Essen

FCC 15.205&15.209 & RSS Gen. Issue 5

horizontal/vertical

Humidity : 41%rH; Temperature: 21°C

NPe/LKnopp
BLE
Passed

PMT number: 22-1-00250S04_C02
60 ECC15.209
S
;o | ¥
S + L
=
T 30
>
3 2&
10+ t t } +— } } } } } } i
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Final_Result
Frequency QuasiPeak Limit Margin Bandwidth Height Pol Azimuth Corr. Sig Path Preamp
(MHz) (dBuV/im) | (dBuV/m) (dB) (kHz) (cm) (deg) (dB/m) (dB) (dB)
203.990000 40.65 43.50 2.85 120.000 1050 | V 209.0 111 0.0 1.4
256.430000 36.82 46.00 9.18 120.000 1040 | H 124.0 133 0.0 1.6
(continuation of the "Final_Result" table from column 18 ...)
Frequency Trd Corr. | Raw Rec Comment
(MHz) (dB/m) (dBuV)
203.990000 9.7 296 | 14:06:47 - 29.09.2022
256.430000 1.7 236 | 14:01:43-29.09.2022
CETECOM_TR22-1-0025001T05a-C01-A1 14 /119



Test Report 22-1-0025001T05a-C01-Al

Common Information

Test Description:
Test Site:
Test Standard:

Antenna polarisation:

Environmental Conditions::

Operator Name:
Operating Mode:
Verdict:

EUT Information

PMT number:

3.03b_BLE ch39

Radiated field strength emission in 3m distance
CETECOM GmbH Essen

FCC 15.205&15.209 & RSS Gen. Issue 5

horizontal/vertical

Humidity : 41%rH; Temperature: 21°C

NPe/LKnopp
BLE
Passed

22-1-00250S04_C02

ECC15.209

E
é-  j
I
g 40 i g ¥
£
5 30
>
3 201&
107 t t t t t t t ; ; ; |
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Final_Result
Frequency QuasiPeak Limit Margin Bandwidth Height Pol Azimuth Corr. Sig Path Preamp
(MHz) (dBuV/im) | (dBuV/m) (dB) (kHz) (cm) (deg) (dB/m) (dB) (dB)
203.990000 38.98 43.50 4.52 120.000 105.0 | V 0.0 11.1 0.0 14
552.030000 39.80 46.00 6.20 120.000 105.0 | V 173.0 223 0.0 25
(continuation of the "Final_Result" table from column 18 ...)
Frequency Trd Corr. | Raw Rec Comment
(MHz) (dB/m) (dBuV)
203.990000 9.7 27.9 | 14:30:05 - 29.09.2022
552.030000 19.8 17.5 | 14:35:09 - 29.09.2022
CETECOM_TR22-1-0025001T05a-C01-A1 15/119



Test Report 22-1-0025001T05a-C01-Al

Common Information

Test Description:
Test Site:
Test Standard:

Antenna polarisation:

Operating Mode:
Set-up no.
Operator:
Comment:
Comment2:

Environmental Conditions::

Verdict:

EUT Information

4.01a_BLE_ch00

Radiated field strength emission in 3m distance
Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5

horizontal/vertical

GFSK | 1 Mbit | ch00
1

SSanthakum
Channel no. low

Humidity : 40%rH; Temperature: 20°C
Passed

PMT number: 22-1-00250S04_C02
Full Spectrum
1201
1107
T 2,402400000 GHz
1001 94,203 dBpV/im
+ 4
y
90T
1 2,402000000 GHiz
92,102 dBuV/n
E sot
% L gcd)s 2094 PK
= 70T
5 1
>
3 eotT
L Rlcqi5-—209 AV
50T
ao1¥
30T
20 : ISM_2.4GH3 |
1G 2G 2,8G
Frequency in Hz
Final_Result
Frequency MaxPeak Average Limit Margin | Meas. Time | Bandwidth | Height | Pol | Azimuth | Elevation
(MHz) (dBuVim) | (dBpV/im) | (dBuV/m) (dB) (ms) (kHz) (cm) (deg) (deg)
1020.000000 37.08 54.00 16.92 100.0 1000.000 | 155.0 | H 146.0 0.0
(continuation of the "Final_Result" table from column 16 ...)
Frequency Corr. Sig Path Preamp Trd Corr. Raw Rec Comment
(MHz) (dB/m) (dB) (dB) (dB/m) (dBuV)
1020.000000 27 5 0 22 - | 19:25:08 - 08.09.2022

CETECOM_TR22-1-0025001T05a-C01-A1
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Test Report 22-1-0025001T05a-C01-Al

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:
Set-up no.
Operator:
Comment:
Comment2:

Environmental Conditions::
Verdict:

EUT Information
PMT number:

12071
1101
100T
90T
80T

70T

Level in dBuV/m

60T

4.01b_BLE_ch00

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
horizontal/vertical

BLE | GFSK | 1Mbit | ch00
1

SSanthakum

Channel no. low

Humidity : 40%rH; Temperature: 20°C
Passed

22-1-00250S04_C01
Full Spectrum

ECC15{2(p P

50T

40-

30+

ECC15 |20p-A

2,8G

CETECOM_TR22-1-0025001T05a-C01-A1

T T T I I
4G 5G 6 7 8 9 10G
Frequency in Hz

15G
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Test Report 22-1-0025001T05a-C01-Al

4.01c_BLE_ch00

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
Antenna polarisation: horizontal/vertical

Operating Mode: GFSK | 1 Mbit | ch00

Set-up no. 1

Operator: SSanthakum

Comment: Channel no. low

Comment2: -

Environmental Conditions:: Humidity : 40%rH; Temperature: 20°C

Verdict: Passed

EUT Information
PMT number: 22-1-00250504_C02

Full Spectrum

1201
11017
T 2,402400000 GHz
100+ 95,509 dBuV/m
1 ¥
90T 2,401600000 GHz
T 94,010 dBpV/m
£ 8ot
E‘ L dcd)s_204 Pk
= 70T
E -
>
3 60T
1 HICdl5-209 AV
50T
__* *
40T
30T
20 I ISM_2.4GH1 |
1G 2G 2,8G
Frequency in Hz
Final_Result
Frequency MaxPeak Average Limit Margin Meas. Time Bandwidth | Height | Pol | Azimuth | Elevation
(MHz) (dBuV/im) | (dBpV/im) | (dBuV/m) (dB) (ms) (kHz) (cm) (deg) (deg)
1020.000000 39.52 54.00 14.48 100.0 1000.000 155.0 | H 184.0 0.0
1428.000000 41.11 150.00 | 108.89 100.0 1000.000 155.0 | V 6.0 0.0

(continuation of the "Final_Result" table from column 16 ...)
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Test Report 22-1-0025001T05a-C01-Al

Frequency Corr. Sig Path Preamp Trd Corr. Raw Rec Comment
(MHz) (dB/m) (dB) (dB) (dB/m) (dBuV)
1020.000000 27 22 - | 19:46:27 - 08.09.2022
1428.000000 31 25 19:48:19 - 08.09.2022

CETECOM_TR22-1-0025001T05a-C01-A1
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Test Report 22-1-0025001T05a-C01-Al

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:
Set-up no.
Operator:
Comment:
Comment2:

Environmental Conditions::
Verdict:

EUT Information
PMT number:

1201
1107
100T

90T

80T

4.01d_BLE_ch00

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
horizontal/vertical

BLE | GFSK | 1Mbit | ch00
1

SSanthakum

Channel no. low

Humidity : 40%rH; Temperature: 20°C
Passed

22-1-00250504_C01

Full Spectrum

ECC15{2

70T

Level in dBpV/m

60T

FCC15 |24

50T

40+

30T

2,8G

CETECOM_TR22-1-0025001T05a-C01-A1

4G

; ; ; ;
5G 6 7 8 9 10G
Frequency in Hz

15G

20/119



Test Report 22-1-0025001T05a-C01-Al

Final_Result
Frequency MaxPeak Average Limit Margin Meas. Time Bandwidth | Height | Pol | Azimuth | Elevation
(MHz) (dBuVim) | (dBuV/im) | (dBuV/m) (dB) (ms) (kHz) (cm) (deg) (deg)
5825.200000 34.05 150.00 | 115.95 100.0 1000.000 155.0 | V 327.0 0.0
5825.200000 46.64 150.00 | 103.36 100.0 1000.000 155.0 | V 314.0 0.0
(continuation of the "Final_Result" table from column 16 ...)
Frequency Corr. Sig Path Preamp Trd Corr. Raw Rec Comment
(MHz) (dB/m) (dB) (dB) (dB/m) (dBuV)
17:37:22 -
5825.200000 12 -26 0 38 02.09.2022
17:35:59 -
5825.200000 12 -26 0 38 02.09.2022
21/119
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Test Report 22-1-0025001T05a-C01-Al

4.01e_BLE_ChO0_EUT_laying_AntH

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:

Set-up no.

Operator:

Comment:

Comment2:

Environmental Conditions::
Verdict:

EUT Information
PMT number:

CETECOM_TR22-1-0025001T05a-C01-A1

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
horizontal/vertical

GFSK | 1 Mbit | ch00
1

SSanthakum
Channel no. low

Humidity : 40%rH; Temperature: 20°C
Passed

22-1-00250804_C02
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Test Report 22-1-0025001T05a-C01-Al

4.01f_BLE_Ch0_EUT_laying_AntV

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:

Set-up no.

Operator:

Comment:

Comment2:

Environmental Conditions::
Verdict:

EUT Information

Radiated field strength emission in 3m distance
Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5

horizontal/vertical

GFSK | 1 Mbit | ch00
1

SSanthakum
Channel no. low

Humidity : 40%rH; Temperature: 20°C
Passed

PMT number: 22-1-00250S04_C02

55 depy

&0 depv i

¥

Elﬂzh%{lsjc_xw L, T bl 10 i e s ! ki 1]

50 depy

M1
_ fo e o

45 day et

15.0 GHz 6000 pts 300.0 MHz/ 18.0 GHz

SCPI Recorder: Automatic Mode active -

11:24:53 AM 09/20/2022

CETECOM_TR22-1-0025001T05a-C01-A1

Ready

= 2022-09-20
11:24:52
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Test Report 22-1-0025001T05a-C01-Al

4.01g_BLE_Ch0_EUT_standing_AntH

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:

Set-up no.

Operator:

Comment:

Comment2:

Environmental Conditions::
Verdict:

EUT Information

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
horizontal/vertical

GFSK | 1 Mbit | ch00
1

SSanthakum
Channel no. low

Humidity : 40%rH; Temperature: 20°C
Passed

PMT number: 22-1-00250S04_C02
55 dBpy
&0 depv Hi—
A
#Aﬂ;ﬁgﬁ“\v/ Ll U b i L sl
50 dBpy
M1
Y
T B e
45 dauy e e
15.0 GHz 6000 pts 300.0 MHz/ 18.0 GHz

SCPI Recorder: Automatic Mode active - Ready

11:08:51 AM 09/20/2022

CETECOM_TR22-1-0025001T05a-C01-A1

= 2022-09-20
11:08:50
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Test Report 22-1-0025001T05a-C01-Al

4.01h_BLE_Ch0_EUT_standing_AntV

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:

Set-up no.

Operator:

Comment:

Comment2:

Environmental Conditions::
Verdict:

EUT Information

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
horizontal/vertical

GFSK | 1 Mbit | ch00
1

SSanthakum
Channel no. low

Humidity : 40%rH; Temperature: 20°C
Passed

PMT number: 22-1-00250S04_C02
85 depy
M2,
&0 dBpy =
L.l \Llllmllnl.
PA‘R"#‘ISC_AV 4 i Uil Iis i s
50 depy
M1
U AR SR PO RP—
45 ey ————— . e it
15.0 GHz 6000 pts 300.0 MHz/ 18.0 GHz
o —
11:32:18 AM 092072022
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Test Report 22-1-0025001T05a-C01-Al

4.01i_BLE_ChO0_EUT _laying_AntV

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
Antenna polarisation: horizontal/vertical

Operating Mode: GFSK | 1 Mbit | ch00

Set-up no. 1

Operator: SSanthakum

Comment: Channel no. low

Comment2: -

Environmental Conditions:: Humidity : 40%rH; Temperature: 20°C

Verdict: Passed

EUT Information
PMT number: 22-1-00250S04_C02

&5 depy

50 depy

FrCaB ) ar i

50 dBpy

M2
45 dBpy
18.0 GHz 17000 pts 850.0 MHz/ 26.5 GHz

= 2022-09-19
Read [T o=
i 13:41:59

01:41:59 PM 0971972022
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Test Report 22-1-0025001T05a-C01-Al

4.01j BLE_Ch0_EUT laying AntV

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
Antenna polarisation: horizontal/vertical

Operating Mode: GFSK | 1 Mbit | ch00

Set-up no. 1

Operator: SSanthakum

Comment: Channel no. low

Comment2: -

Environmental Conditions:: Humidity : 40%rH; Temperature: 20°C

Verdict: Passed

EUT Information
PMT number: 22-1-00250S04_C02

&5 depy

50 depy

FT A Bt

50 depy

[k

45 depy
" "’WM

—— sy pasarroa™]
18.0 GHz 17000 pts 850.0 MHz/ 26.5 GHz
T

12:38:24 PM 0971972022

CETECOM_TR22-1-0025001T05a-C01-A1 27 /119



Test Report 22-1-0025001T05a-C01-Al

4.01k_BLE_Ch0_EUT_standing_AntH

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
Antenna polarisation: horizontal/vertical

Operating Mode: GFSK | 1 Mbit | ch00

Set-up no. 1

Operator: SSanthakum

Comment: Channel no. low

Comment2: -

Environmental Conditions:: Humidity : 40%rH; Temperature: 20°C

Verdict: Passed

EUT Information
PMT number: 22-1-00250S04_C02

&5 depy

a0 depy
K 1)

RNy

50 depy
M2
45 depy
IS— e, R
18.0 GHz 17000 pts 850.0 MHz/ 26,0 GHz

= 2022-09-19
Read [T o=
i 13:27:35

01:27:35 PM 0971972022
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Test Report 22-1-0025001T05a-C01-Al

4.011_BLE_Ch0_EUT_standing_AntV

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:

Set-up no.

Operator:

Comment:

Comment2:

Environmental Conditions::
Verdict:

EUT Information
PMT number:

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
horizontal/vertical

GFSK | 1 Mbit | ch00
1

SSanthakum
Channel no. low

Humidity : 40%rH; Temperature: 20°C
Passed

22-1-00250804_C02

&5 depy

50 depy

CiR T

50 depy
M2
45 depy
| orin mean s [t g s St
18.0 GHz 17000 pts 850.0 MHz/ 26,0 GHz

01:11:06 PM 0971972022

CETECOM_TR22-1-0025001T05a-C01-A1

= 2022-09-19
Read [T o=
i 13:11:06
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Test Report 22-1-0025001T05a-C01-Al

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:
Set-up no.
Operator:
Comment:
Comment2:

Environmental Conditions::
Verdict:

EUT Information
PMT number:

1201
110T
100T

Q0T

80T

4.02a_ BLE ch19

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
horizontal/vertical

GFSK | 2 Mbit | ch19
1

SSanthakum/pst
Channel no. middle

Humidity : 40%rH; Temperature: 20°C
Passed

22-1-00250504_C02

Full Spectrum

2,440800000|GH
95,673 dBuY/ml | v

2,440000000|GH

70T

Level in dBuV/m

60T

50T

40T

30T

| ISM_2.4GH3

88,723 dBuy/mf goq)s 204 pk

HiCQi5—209_AY

20
1G

CETECOM_TR22-1-0025001T05a-C01-A1

Frequency in Hz
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Test Report 22-1-0025001T05a-C01-Al

4.02b_BLE_ch19

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
Antenna polarisation: horizontal/vertical

Operating Mode: BLE | GFSK | 1Mbit | ch19

Set-up no. 1

Operator: SSanthakum

Comment: Channel no. mid

Comment2: -

Environmental Conditions:: Humidity : 40%rH; Temperature: 20°C

Verdict: Passed

EUT Information
PMT number: 22-1-00250504_C01

Full Spectrum

12017
1101
100T

Q07T

80T
L ECC15{2(4p P

70T

Level in dBuV/m

60
il Eeedsi0p” A

50T

40-

30+

20 t t t } } }
2,8G 4G 5G 6 7 8 9 10G 15G
Frequency in Hz
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Test Report 22-1-0025001T05a-C01-Al

4.02c BLE ch19

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
Antenna polarisation: horizontal/vertical

Operating Mode: GFSK | 2 Mbit | ch19

Set-up no. 1

Operator: SSanthakum/pst

Comment: Channel no. middle

Comment2: -

Environmental Conditions:: Humidity : 40%rH; Temperature: 20°C

Verdict: Passed

EUT Information
PMT number: 22-1-00250504_C02

Full Spectrum

120T
11017
T 2,440000000 GHz
100T 98,697 dBuV/m v
90T Y
T 2,440400000 GHz
£ soT 90,826 dBuv/m
E‘ L dod)s_204 Pk
= 70T
E -
>
3 60T
1 Alcd5—209-AY
50T
o *
40T
30T
20 I ISM_2.4GH1 |
1G 2G 2,8G
Frequency in Hz
Final_Result
Frequency MaxPeak Average Limit Margin | Meas. Time | Bandwidth | Height | Pol | Azimuth | Elevation
(MHz) (dBuVim) | (dBuV/m) | (dBuV/im) (dB) (ms) (kHz) (cm) (deg) (deg)
1020.000000 39.59 54.00 14.41 100.0 1000.000 1550 | H 184.0 0.0
1428.000000 40.97 150.00 | 109.03 100.0 1000.000 1550 | V 2.0 0.0

(continuation of the "Final_Result" table from column 16 ...)
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Test Report 22-1-0025001T05a-C01-Al

Frequency Corr. Sig Path Preamp Trd Corr. Raw Rec Comment
(MHz) (dB/m) (dB) (dB) (dB/m) (dBuV)
1020.000000 27 22 - | 17:27:17 - 08.09.2022
1428.000000 31 25 17:29:05 - 08.09.2022

CETECOM_TR22-1-0025001T05a-C01-A1
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Test Report 22-1-0025001T05a-C01-Al

4.01d_BLE_ch19

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
Antenna polarisation: horizontal/vertical

Operating Mode: BLE | GFSK | 1Mbit | ch19

Set-up no. 1

Operator: SSanthakum

Comment: Channel no. mid

Comment2: -

Environmental Conditions:: Humidity : 40%rH; Temperature: 20°C

Verdict: Passed

EUT Information
PMT number: 22-1-00250504_C01

Full Spectrum

12017
1101
100T

Q07T

80T
L ECC15{2(4p P

70T

Level in dBuV/m

60
il EceiBipap A

50T

407

30+

20 t t t } } }
2,8G 4G 5G 6 7 8 9 10G 15G
Frequency in Hz
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Test Report 22-1-0025001T05a-C01-Al

4.02e_BLE_Ch0_EUT_laying_AntH

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
Antenna polarisation: horizontal/vertical

Operating Mode: GFSK | 1 Mbit | ch19

Set-up no. 1

Operator: SSanthakum

Comment: Channel no. mid

Comment2: -

Environmental Conditions:: Humidity : 40%rH; Temperature: 20°C

Verdict: Passed

EUT Information
PMT number: 22-1-00250S04_C02

&5 depy

&0 dBpy 12

.JJMmLM
PART TE TN
50 dBpy
M1
Y
I Tl e T
48, dRpy, — IE—— ——
15.0 GHz 6000 pts 300.0 MHz/ 18.0 GHz

SCPI Recorder: Automatic Mode active & Ready [T b Z"fﬂ:f;

10:44:27 AM 09/20/2022
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Test Report 22-1-0025001T05a-C01-Al

4.02f BLE_Ch19_EUT_laying_AntV

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:

Set-up no.

Operator:

Comment:

Comment2:

Environmental Conditions::
Verdict:

EUT Information

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
horizontal/vertical

GFSK | 1 Mbit | ch19
1

SSanthakum
Channel no. mid

Humidity : 40%rH; Temperature: 20°C
Passed

PMT number: 22-1-00250S04_C02
65 dBpy
&0 depy 2]
T
i B
PR LS CTTAR]
50 depy
M1
.1
45, Ry, e
15.0 GHz 6000 pts 300.0 MHz/ 18.0 GHz
oy —

10:23:07 AM 09/20/2022

CETECOM_TR22-1-0025001T05a-C01-A1
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Test Report 22-1-0025001T05a-C01-Al

4.02g_BLE_Ch19_EUT_standing_AntH

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:

Set-up no.

Operator:

Comment:

Comment2:

Environmental Conditions::
Verdict:

EUT Information

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
horizontal/vertical

GFSK | 1 Mbit | ch19
1

SSanthakum
Channel no. mid

Humidity : 40%rH; Temperature: 20°C
Passed

PMT number: 22-1-00250S04_C02

55 depy

&0 depy '“‘2—
Eﬁ&?{'ﬂ ‘ : NAANITY i sl i

50 dBpy

M1
MY Totin - i ey o Nl TS b

45 dey s bt e et e

15.0 GHz 6000 pts 300.0 MHz/ 18.0 GHz

SCPI Recorder: Automatic Mode active - Ready [T

10:52:00 AM 09/20/2022

CETECOM_TR22-1-0025001T05a-C01-A1

= 2022-09-20

10:52:00
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Test Report 22-1-0025001T05a-C01-Al

4.02h_BLE_Ch19_EUT_standing_AntV

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:

Set-up no.

Operator:

Comment:

Comment2:

Environmental Conditions::
Verdict:

EUT Information
PMT number:

&5 depy

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
horizontal/vertical

GFSK | 1 Mbit | ch19
1

SSanthakum
Channel no. mid

Humidity : 40%rH; Temperature: 20°C
Passed

22-1-00250804_C02

50 depy

Ll ll

PERTIECTAY

50 depy

I3 T e e e ——

10:14:47 AM 0972072022

CETECOM_TR22-1-0025001T05a-C01-A1

15.0 GHz 6000 pts 300.0 MHz/

SCPI Recorder: Automatic Mode active - Ready [T

18.0 GHz

= 2022-09-20
10:14:97
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Test Report 22-1-0025001T05a-C01-Al

4.02i_BLE_Ch19_EUT _laying_AntV

Common Information

Test Description:
Test Site:

Test Standard:
Antenna polarisation:

Operating Mode:
Set-up no.
Operator:
Comment:
Comment2:

Environmental Conditions::

Verdict:

EUT Information
PMT number:

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
horizontal/vertical

GFSK | 1 Mbit | ch19
1

SSanthakum
Channel no. mid

Humidity : 40%rH; Temperature: 20°C
Passed

22-1-00250804_C02

&5 depy

50 depy

R A

50 depy
M2
45 depy
L i . *W’M"“\/V
bt rehmreriti B S L Ny
18.0 GHz 17000 pts 850.0 MHz/ 26.0 GHz

02:10:55 PM 0971972022

CETECOM_TR22-1-0025001T05a-C01-A1

= 2022-09-19
Read [T o=
i 14:10:55
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Test Report 22-1-0025001T05a-C01-Al

4.02j BLE_Ch19_EUT laying AntV

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
Antenna polarisation: horizontal/vertical

Operating Mode: GFSK | 1 Mbit | ch19

Set-up no. 1

Operator: SSanthakum

Comment: Channel no. mid

Comment2: -

Environmental Conditions:: Humidity : 40%rH; Temperature: 20°C

Verdict: Passed

EUT Information
PMT number: 22-1-00250S04_C02

&5 depy

B0 dEpy 101

SNy ) M

50 depy

M2

e e e g ot Lt St e W

18.0 GHz 17000 pts 850.0 MHz/ 26,0 GHz
Ready N S

45 depv

‘_~#ﬂ__‘“y"‘“"h“h‘hb-”-"“”uh-mga.-ﬂu e, T

02:55:36 PM 0971972022
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Test Report 22-1-0025001T05a-C01-Al

4.02k_BLE_Ch19_EUT_standing_AntH

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
Antenna polarisation: horizontal/vertical

Operating Mode: GFSK | 1 Mbit | ch19

Set-up no. 1

Operator: SSanthakum

Comment: Channel no. mid

Comment2: -

Environmental Conditions:: Humidity : 40%rH; Temperature: 20°C

Verdict: Passed

EUT Information
PMT number: 22-1-00250S04_C02

&5 depy

50 depy T

e T

50 depv
LE
45 depy
i, MWMM R WP W
18.0 GHz 17000 pts 850.0 MHz/ 26.5 GHz

= 2022-09-19
Read [T o=
i 14:25147

02:25:47 PM 0971972022
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Test Report 22-1-0025001T05a-C01-Al

4.021_BLE_Ch19_EUT_standing_AntV

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:

Set-up no.

Operator:

Comment:

Comment2:

Environmental Conditions::
Verdict:

EUT Information
PMT number:

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
horizontal/vertical

GFSK | 1 Mbit | ch19
1

SSanthakum
Channel no. mid

Humidity : 40%rH; Temperature: 20°C
Passed

22-1-00250804_C02

&5 depy

50 depy

A BR Ay

50 depy

45 depv

e

18.0 GHz

17000 pts 850.0 MHz/

26.0 GHz

02:40:44 PM 0971972022

CETECOM_TR22-1-0025001T05a-C01-A1

ready [N

= 2022-09-19
14:40:44
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Test Report 22-1-0025001T05a-C01-Al

4.03a_BLE_ch39

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
Antenna polarisation: horizontal/vertical

Operating Mode: GFSK | 2 Mbit | ch39

Set-up no. 1

Operator: SSanthakum

Comment: Channel no. high

Comment2: -

Environmental Conditions:: Humidity : 40%rH; Temperature: 20°C

Verdict: Passed

EUT Information
PMT number: 22-1-00250504_C02

Full Spectrum

1201
11017
1 2,480000000 GH;
1007 97,510 dBpV/m
90T
E ol 2,480000000 GH?z
E‘ I 90,559 dBuV/m gcdls 20 ek
= 70T
E -
>
3 60T
+ Rcdi5—209-AY
50T
T *
40%
30T
20 I ISM_2.4GH1 |
1G 2G 2,8G
Frequency in Hz
Final_Result
Frequency MaxPeak Average Limit Margin | Meas. Time | Bandwidth | Height | Pol | Azimuth | Elevation
(MHz) (dBuVim) | (dBuV/m) | (dBuV/im) (dB) (ms) (kHz) (cm) (deg) (deg)
1020.000000 37.01 54.00 16.99 100.0 1000.000 | 155.0 | H 148.0 0.0
1428.000000 39.96 150.00 | 110.04 100.0 1000.000 | 155.0 | V 70 0.0

(continuation of the "Final_Result" table from column 16 ...)
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Test Report 22-1-0025001T05a-C01-Al

Frequency Corr. Sig Path Preamp Trd Corr. Raw Rec Comment
(MHz) (dB/m) (dB) (dB) (dB/m) (dBuV)
1020.000000 27 22 - | 18:24:05 - 08.09.2022
1428.000000 31 25 18:25:53 - 08.09.2022

CETECOM_TR22-1-0025001T05a-C01-A1
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Test Report 22-1-0025001T05a-C01-Al

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:
Set-up no.
Operator:
Comment:
Comment2:

Environmental Conditions::

Verdict:

EUT Information
PMT number:

12017
1101
100T
Q07T
80T

70T

Level in dBuV/m

60T

4.03b_BLE_ch39

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
horizontal/vertical

BLE | GFSK | 1Mbit | ch39

SSanthakum

Channel no. mid

Modulation Type: xxx Data Rate: yyy
Humidity : 40%rH; Temperature: 20°C
Passed

22-1-00250504_C01

Full Spectrum

ECC15{2(4p P

50T

40-

30+

FCC15 |20 A

2,8G

CETECOM_TR22-1-0025001T05a-C01-A1

T T T I I
4G 5G 6 7 8 9 10G 15G
Frequency in Hz
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Test Report 22-1-0025001T05a-C01-Al

4.03c_BLE_ch39

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
Antenna polarisation: horizontal/vertical

Operating Mode: GFSK | 2 Mbit | ch39

Set-up no. 1

Operator: SSanthakum

Comment: Channel no. high

Comment2: -

Environmental Conditions:: Humidity : 40%rH; Temperature: 20°C

Verdict: Passed

EUT Information
PMT number: 22-1-00250504_C02

Full Spectrum

120T
11017
T 2,480000000 GHz
100T 97,641 dBuV/m
90T
1 2,480000000 GHz
E sot 90,749 dBpV/m
=z 1 dcdls_ 204 Pk
g ==
< 70T
3 1
>
3 60T
L Alcqi5-—209 AV
501
Tu *
401
30T
20 I ISM_2.4GH1 |
1G 2G 2,8G
Frequency in Hz
Final_Result
Frequency MaxPeak Average Limit Margin | Meas. Time | Bandwidth | Height | Pol | Azimuth | Elevation
(MHz) (dBuVim) | (dBuV/m) | (dBuV/im) (dB) (ms) (kHz) (cm) (deg) (deg)
1020.000000 39.55 54.00 14.45 100.0 1000.000 1550 | H 179.0 0.0
1428.000000 41.01 150.00 | 108.99 100.0 1000.000 1550 | V 6.0 0.0

(continuation of the "Final_Result" table from column 16 ...)
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Test Report 22-1-0025001T05a-C01-Al

Frequency Corr. Sig Path Preamp Trd Corr. Raw Rec Comment
(MHz) (dB/m) (dB) (dB) (dB/m) (dBuV)
1020.000000 27 22 - | 18:07:17 - 08.09.2022
1428.000000 31 25 18:09:05 - 08.09.2022

CETECOM_TR22-1-0025001T05a-C01-A1
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Test Report 22-1-0025001T05a-C01-Al

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:
Set-up no.
Operator:
Comment:
Comment2:

Environmental Conditions::

Verdict:

EUT Information
PMT number:

12017
1101
100T
Q07T
80T

70T

Level in dBuV/m

60T

4.03d_BLE_ch39

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
horizontal/vertical

BLE | GFSK | 1Mbit | ch39

SSanthakum

Channel no. high

Modulation Type: xxx Data Rate: yyy
Humidity : 40%rH; Temperature: 20°C
Passed

22-1-00250504_C01

Full Spectrum

ECC15{2(4p P

50T

40-

30+

FCCI15 |20 A

2,8G

CETECOM_TR22-1-0025001T05a-C01-A1

T T T I I
4G 5G 6 7 8 9 10G 15G
Frequency in Hz
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Test Report 22-1-0025001T05a-C01-Al

4.03e_BLE_Ch39_EUT_laying_AntH

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
Antenna polarisation: horizontal/vertical

Operating Mode: GFSK | 1 Mbit | ch39

Set-up no. 1

Operator: SSanthakum

Comment: Channel no. high

Comment2: -

Environmental Conditions:: Humidity : 40%rH; Temperature: 20°C

Verdict: Passed

EUT Information

PMT number: 22-1-00250S04_C02
65 dBpy
60 depy i
mmmmwmmmﬁmwwwmmmmww
PERTEE O AN
50 depy
2]
st e
45 dBL. —
15.0 GHz 6000 pts 300.0 MHz/ 18.0 GHz

SCPI Recorder: Automatic Mode active & Ready [T b 2“:5::::?:

09:43:12 AM 09/20/2022
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Test Report 22-1-0025001T05a-C01-Al

4.03f BLE_Ch39_EUT_laying_AntV

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
Antenna polarisation: horizontal/vertical

Operating Mode: GFSK | 1 Mbit | ch39

Set-up no. 1

Operator: SSanthakum

Comment: Channel no. high

Comment2: -

Environmental Conditions:: Humidity : 40%rH; Temperature: 20°C

Verdict: Passed

EUT Information

PMT number: 22-1-00250S04_C02
85 dEpy
&0 dBpy M'?—
Lol Y, O T S WU T | o i
50 depy
M1
]
4t deyy ] - ——— uch
15.0 GHz 6000 pts 300.0 MHz/ 18.0 GHz

09:54:50 AM 09/20/2022

CETECOM_TR22-1-0025001T05a-C01-A1

Ready

= 2022-09-20
09:54:49
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Test Report 22-1-0025001T05a-C01-Al

4.03g_BLE_Ch39_EUT_standing_AntH

Common Information

Test Description:
Test Site:

Test Standard:
Antenna polarisation:

Operating Mode:
Set-up no.
Operator:
Comment:
Comment2:

Environmental Conditions::

Verdict:

EUT Information

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
horizontal/vertical

GFSK | 1 Mbit | ch39
1

SSanthakum
Channel no. high

Humidity : 40%rH; Temperature: 20°C
Passed

PMT number: 22-1-00250S04_C02
65 dBpy
&0 depy .
Y
10t btle,
P:ARTISC_AV
50 depy
M1
nan
45 dpp
15.0 GHz 6000 pts 300.0 MHz/ 18.0 GHz

09:23:28 AM 09/20/2022

CETECOM_TR22-1-0025001T05a-C01-A1

= 2022-09-20
09:23:28
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Test Report 22-1-0025001T05a-C01-Al

4.03h_BLE_Ch39_EUT_standing_AntV

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
Antenna polarisation: horizontal/vertical

Operating Mode: GFSK | 1 Mbit | ch39

Set-up no. 1

Operator: SSanthakum

Comment: Channel no. high

Comment2: -

Environmental Conditions:: Humidity : 40%rH; Temperature: 20°C

Verdict: Passed

EUT Information
PMT number: 22-1-00250S04_C02

&5 depy

50 depy

il
e G
50 dBpv
M
ol
bt b o b s B ]
45,480, R P—— = —
15.0 GHz 6000 pts 300.0 MHz/ 18.0 GHz

SCPI Recorder: Automatic Mode active & Ready [T b Znﬁ:::::

10:03:37 AM 09/20/2022
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Test Report 22-1-0025001T05a-C01-Al

4.03i_BLE_Ch39_EUT _laying_AntV

Common Information

Test Description:
Test Site:

Test Standard:
Antenna polarisation:

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
horizontal/vertical

Operating Mode: GFSK | 1 Mbit | ch39
Set-up no. 1

Operator: SSanthakum
Comment: Channel no. high
Comment2:

Environmental Conditions::

Verdict:

EUT Information
PMT number:

Humidity : 40%rH; Temperature: 20°C
Passed

22-1-00250804_C02

&5 depy

50 depy

]
PR T 150 e Vi
T

50 depv
Mz}
45 depv
. W
-~ . P Uy ERER e e NI N e
L
18.0 GHz 17000 pts 850.0 MHz/ 26,0 GHz

- 2022-09-20
e e sl it s IR

08:13:06 AM 09/20/2022
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Test Report 22-1-0025001T05a-C01-Al

4.03j BLE_Ch39_EUT laying AntV

Common Information

Test Description:
Test Site:

Test Standard:
Antenna polarisation:

Operating Mode:
Set-up no.
Operator:
Comment:
Comment2:

Environmental Conditions::

Verdict:

EUT Information
PMT number:

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
horizontal/vertical

GFSK | 1 Mbit | ch39
1

SSanthakum
Channel no. high

Humidity : 40%rH; Temperature: 20°C
Passed

22-1-00250804_C02

65 dBpv

80 depy

18R e TR T

50 depy

45 depv M
WW W

18.0 GHz 17000 pts 850.0 MHz/ 26.5 GHz

03:15:40 PH 09/19/2022

CETECOM_TR22-1-0025001T05a-C01-A1

. 2022-09-19
Read [T e
i 15:15:40
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Test Report 22-1-0025001T05a-C01-Al

4.03k_BLE_Ch39_EUT_standing_AntH

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:

Set-up no.

Operator:

Comment:

Comment2:

Environmental Conditions::
Verdict:

EUT Information
PMT number:

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
horizontal/vertical

GFSK | 1 Mbit | ch39
1

SSanthakum
Channel no. high

Humidity : 40%rH; Temperature: 20°C
Passed

22-1-00250804_C02

50 depy

[ 7 B oy e

50 dBpy
L
45 depy
i PR I ,WV‘W
L e nitil, o s s b e e Lt
40 depv
18.0 GHz 17000 pts 850.0 MHz/ 26.5 GHz

08:25:33 AM 09/20/2022

CETECOM_TR22-1-0025001T05a-C01-A1

Ready

= 2022-09-20

08:25:33
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Test Report 22-1-0025001T05a-C01-Al

4.03I_BLE_Ch39_EUT_standing_AntV

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:

Set-up no.

Operator:

Comment:

Comment2:

Environmental Conditions::
Verdict:

EUT Information
PMT number:

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
horizontal/vertical

GFSK | 1 Mbit | ch39
1

SSanthakum
Channel no. high

Humidity : 40%rH; Temperature: 20°C
Passed

22-1-00250804_C02

&5 depy

50 depy

TSN

50 depy

45 depv

oy it

-“__~’““,q‘_,._—--F’""‘"‘"-#“-*-‘ﬁ'"L —“\wﬁﬁﬂ"’“‘\b’”“H”A\"’F~"

e

18.0 GHz

17000 pts 850.0 MHz/

26.0 GHz

03:27:04 PM 0971972022

CETECOM_TR22-1-0025001T05a-C01-A1

Ready

= 2022-09-19
15:27:03
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Test Report 22-1-0025001T05a-C01-Al

9.01a_BLE_ch00

Common Information

Test Description: Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5

Antenna polarisation: horizontal/vertical

Operating Mode: BLE | GFSK | 1Mbit | ch00

Operator: SSanthakum

Comment: Channel no. low

Comment2: -

EUT Setup: 1

Verdict: Passed

EUT Information
PMT number: 22-1-00250504_C01

Full Spectrum

11071

ISM_2.4GH3
I 2,402070000 GHz
100t 94,261 dBLV/m
1 v
901 a
1 2,402060000 GHz
86,218 dBpV/m
80T
e fcc15-209 PK
S
2 707 2,400000000 GHz
S . 56149dBuyim
T 60+
3 2
| 4
50T

40T 2,400000000 GHz
| 46,800 dBpM/m

30T

20 } } } } } } ; ; —
2390 2400 2410 2420 2430 2442
Frequency in MHz
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Test Report 22-1-0025001T05a-C01-Al

9.01b_BLE_ch00

Common Information

Test Description: Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5

Antenna polarisation: horizontal/vertical

Operating Mode: BLE | GFSK | 1Mbit | ch00

Operator: SSanthakum

Comment: Channel no. low/high

Comment2: -

EUT Setup: 1

Verdict: Passed

EUT Information
PMT number: 22-1-00250504_C01

Full Spectrum

11071

ISM_2.4GH3
10071 2,402330000 GHz
+ 95,658 dBpV/m
90+ .
T 2,402010000 GHz
80+ 86,933 dBpV/m
e fcci15.209 PK
S
@ 707 2,400000000 GHz
S L 55018dBuV/m
é 60+
s _ 7
501+

40T 2,400000000 GHz
| 46,800 dBpV/m

30T

20 } } } } } } ; ; —
2390 2400 2410 2420 2430 2442
Frequency in MHz
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Test Report 22-1-0025001T05a-C01-Al

9.02a_BLE_ch39

Common Information

Test Description: Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5

Antenna polarisation: horizontal/vertical

Operating Mode: BLE | GFSK | 1Mbit | ch39

Operator: SSanthakum

Comment: Channel no. high

Comment2: -

EUT Setup: 1

Verdict: Passed

EUT Information
PMT number: 22-1-00250504_C01

Full Spectrum

110T
2,480100000 GHz
1001 97,377 dBuV/r%
901
1 2.480100000 GHz
95,832 dBuV/m
80T
£
S | Fccib 209 PK
m
o 70t
= 2,483500000 GHz
§ 59,085 [dBuV/m
601 Y
501 15
T 2483600000 GHz
40t 47,634|dBuV/m
30 : : : : : : —ISM gACHz |
2440 2450 2460 2470 2480 2488,5

Frequency in MHz
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Test Report 22-1-0025001T05a-C01-Al

9.02b_BLE ch39

Common Information

Test Description: Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5

Antenna polarisation: horizontal/vertical

Operating Mode: BLE | GFSK | 1Mbit | ch39

Operator: SSanthakum

Comment: Channel no. high

Comment2: -

EUT Setup: 1

Verdict: Passed

EUT Information
PMT number: 22-1-00250504_C01

Full Spectrum

1107
+ 2,480100000 GHz
98,357 dBuV/m
1001 g
90T
T 2,480000000 GHz
e 80T 96,670 dBUV/m
E_ 1 FCCc1b 209 PK
©
c 10T 2,483500000 GHz
o 1 58,802 dBuV/m
>
-
60T v
50T v
T 2,48350p000 GHz
40+ 47,646{dBpV/m
30 : : : : : : —ISM gACHz |
2440 2450 2460 2470 2480 2488,5

Frequency in MHz
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Test Report 22-1-0025001T05a-C01-Al

9.03a_BLE_ch00

Common Information

Test Description: Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5

Antenna polarisation: horizontal/vertical

Operating Mode: GFSK | 2 Mbit | ch00

Operator: SSanthakum

Comment: Channel no. low

Comment2: -

EUT Setup: 1

Verdict: Passed

EUT Information
PMT number: 22-1-00250504_C02

Full Spectrum

11071

ISM_2.4GH]
1007
T v 2,402050000 GHz
i 80,289 dByV/m
80T T
2,402070000 GHz
2 70T
S | 2.400000000 GHz
£ 58,868 dByV/M
T 60+ v
3
) -
50+ \4
40+ 2,400000000 GHz
49,400 dBpV/m
30T
20 : : : : : : : : +—
2390 2400 2410 2420 2430 2442

Frequency in MHz
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Test Report 22-1-0025001T05a-C01-Al

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:
Operator:
Comment:
Comment2:
EUT Setup:
Verdict:

EUT Information

N

N

v

v

9.03b_BLE _ch00

Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance
Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5

horizontal/vertical

GFSK | 2 Mbit | ch00

SSanthakum
Channel no. low

1
Passed

22-1-00250504_C02

Full Spectrum

2,402080000 GHz
94,625 dBuV/m

2,402060000 GHz
83,037 dBuVv/m

PMT number:
10T 1M _2.46H]
1007
90+
80+
£ fEcci15 209 PK
S
Z 70772,400000000 GH
© 1 62,437 dBpuv/m
£ \4
T 60T
(]
- 4
501
40T 2.400000000 GH
T 51,151 dBuv/m
30T
20 :
2390

CETECOM_TR22-1-0025001T05a-C01-A1
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2420 2430

Frequency in MHz
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Test Report 22-1-0025001T05a-C01-Al

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:
Operator:
Comment:
Comment2:
EUT Setup:
Verdict:

EUT Information

9.04a_BLE_ch39

Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance
Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5

horizontal/vertical

GFSK | 2 Mbit | ch39
SSanthakum
Channel no. high

1
Passed

PMT number: 22-1-00250S04_C02
Full Spectrum
1107
1001 2,480100000 GHz ¥
1 97,683 dBuV/m
901 b4
T 2,480100000 GHz
e 80T 90,498 dBuV/m
E“ 1 FCC1b 209 PK
©
c 10T 2,483500000 GHz
© N 58,725 dBuv/m
>
-
60T v
50T v
T 2,483500000 GHz
20+ 47,803 gBpuV/m
30 : : : : : ISM paCHz |
2440 2450 2460 2470 2480 2488,5

CETECOM_TR22-1-0025001T05a-C01-A1
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Test Report 22-1-0025001T05a-C01-Al

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:
Operator:
Comment:
Comment2:

EUT Setup:
Verdict:

EUT Information

9.04b_BLE_ch39

Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance
Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5

horizontal/vertical

GFSK | 2 Mbit | ch39
SSanthakum
Channel no. high

1
Passed

PMT number: 22-1-00250504_C02
Full Spectrum
1107
1007 2,480000000 GHz Y,
1 98,227 dBuV/m
v
90T
T 2,480000000 GHz

c 80T 91,054 dBuV/m
E‘ 1 FCC1b_209 PK
©
c 10T 2,483500000 GHz
o 1 59,315 |[dBuV/m
>
-

60T A\

50T v

a0+ 2,483500000 GHz

47,883 (BpV/m
30 : : : : : : —ISM 2.4CH |
2440 2450 2460 2470 2480 2488,5

CETECOM_TR22-1-0025001T05a-C01-A1

Frequency in MHz

64 /119



Test Report 22-1-0025001T05a-C01-Al

1.3 Conducted measurements

RF output power

DUT

Gated RMS Limit Max Gated EIRP  DutyCycle
Frequency (dBm) (dBm) (dBm) %) Result
(MHz)
1Mbps (2402MHz) 2402.0000 | -3.7 30.0 -3.7 85.434 PASS
1Mbps (2440MHz) 2440.0000 | -1.3 30.0 -1.3 85.434 PASS
1Mbps (2480MHz) 2480.0000 | -1.4 30.0 -1.4 85.454 PASS
2Mbps (2402MHz) 2402.0000 | -3.7 30.0 -3.7 58.473 PASS
2Mbps (2440MHz) 2440.0000 | -1.3 30.0 -1.3 58.474 PASS
2Mbps (2480MHz) 2480.0000 | -2.3 30.0 -2.3 58.475 PASS

Peak output power (Sweep)

DUT Frequency Peak Power Limit Max
(MHz) (dBm) (dBm)
1Mbps (2402MHz) 2402.000000 -4.5 30.0 PASS
1Mbps (2440MHz) 2440.000000 -2.8 30.0 PASS
1Mbps (2480MHz) 2480.000000 -3.8 30.0 PASS
2Mbps (2402MHz) 2402.000000 -5.6 30.0 PASS
2Mbps (2440MHz) 2440.000000 -2.7 30.0 PASS
2Mbps (2480MHz) 2480.000000 -3.7 30.0 PASS

Emission Bandwidth 20 dB

buT Bandwidth | Limit Min Limit Max CELLIE R Ban(.i Eoes

Frequency (MHz) (MHz) (MHz) Left Right

(MHz) (MHz) (MHz)
1Mbps (2402MHz) 2402.0000 | 0.960000 --- --- 2401.5750 | 2402.5350
1Mbps (2440MHz) 2440.0000 | 0.960000 --- --- 2439.5750 | 2440.5350
1Mbps (2480MHz) 2480.0000 | 0.960000 --- --- 2479.5850 | 2480.5450
2Mbps (2402MHz) 2402.0000 | 2.200000 --- --- 2400.9150 | 2403.1150
2Mbps (2440MHz) 2440.0000 | 2.220000 --- --- 2438.9050 | 2441.1250
2Mbps (2480MHz) 2480.0000 | 2.200000 --- --- 2478.9250 | 2481.1250

Minimum Emission Bandwidth 6 dB

DUT . . L. Band Edge Band Edge
Bandwidth | Limit Min Limit Max i
Frequency Left Right
(MHz) (MHz) (MHz)

(MHz) (MHz) (MHz)
1Mbps (2402MHz) 2402.0000 | 0.554456 0.500000 --- 2401.7623 | 2402.3168
1Mbps (2440MHz) 2440.0000 | 0.554456 0.500000 --- 2439.7623 | 2440.3168
1Mbps (2480MHz) 2480.0000 | 0.554456 0.500000 --- 2479.7623 | 2480.3168
2Mbps (2402MHz) 2402.0000 | 1.544554 0.500000 --- 2401.2475 | 2402.7920
2Mbps (2440MHz) 2440.0000 | 1.584158 0.500000 --- 2439.2475 | 2440.8316
2Mbps (2480MHz) 2480.0000 | 1.544554 0.500000 --- 2479.2475 | 2480.7920

Peak Power Spectral Density

DUT Frequency PSD Limit Max
Frequency (MHz) (dBm) (dBm)
1Mbps (2402MHz 2402.000000 | 2402.097500 | -6.239 8.0 PASS
1Mbps (2440MHz 2440.000000 | 2440.102500 | -3.484 8.0 PASS
1Mbps (2480MHz 2480.000000 | 2480.107500 | -3.819 8.0 PASS
2Mbps (2402MHz) 2402.000000 | 2402.052500 | -10.672 8.0 PASS
2Mbps (2440MHz) 2440.000000 | 2440.057500 | -7.843 8.0 PASS
2Mbps (2480MHz) 2480.000000 | 2480.052500 | -7.754 8.0 PASS
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Occupied Channel Bandwidth 99%

DUT . . L. Band Edge Band Edge
Bandwidth | Limit Min Limit Max i
Frequency Left Right
(MHz) (MHz) (MHz)

(MHz) (MHz) (MHz)
1Mbps (2402MHz) 2402.0000 | 0.920000 - - 2401.5850 | 2402.5050
1Mbps (2440MHz) 2440.0000 | 0.910000 - - 2439.5950 | 2440.5050
1Mbps (2480MHz) 2480.0000 | 0.920000 - - 2479.5950 | 2480.5150
2Mbps (2402MHz) 2402.0000 | 2.150000 - - 2400.9550 | 2403.1050
2Mbps (2440MHz) 2440.0000 | 2.160000 - - 2438.9550 | 2441.1150
2Mbps (2480MHz) 2480.0000 | 2.160000 - - 2478.9450 | 2481.1050

Tx Spurious Emission
DUT Frequency

Mode Result
(MHz)
1Mbps (2402MHz) 2402.000000 PASS
1Mbps (2440MHz) 2440.000000 PASS
1Mbps (2480MHz) 2480.000000 PASS
2Mbps (2402MHz) 2402.000000 PASS
2Mbps (2440MHz) 2440.000000 PASS
2Mbps (2480MHz) 2480.000000 PASS
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RF output power (2402 MHz; 1Mbps (0 dBm); 2 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS Limit Max | Gated EIRP | DutyCycle Result
(MHz) (dBm) (dBm) (dBm) (%)
2402.000000 -3.7 30.0 -3.7 85.434 | PASS
Gated Trace
35T
20T
&
© oT
£ 1
©
3
9 -207
1 -3.724 dBnr
-40T
-
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8 09
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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RF output power (2440 MHz; 1Mbps (0 dBm); 2 MHZz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2440.000000 -1.3 30.0 -1.3 85.434 | PASS
Gated Trace
35T
20T
&
© O-_
£ 1
©
5 _20__
- -1.260 dBn|
-40T
-——ttt+—+—+——+——+——+—+—+——+—+—+—+—
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8 0,9
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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RF output power (2480 MHz; 1Mbps (0 dBm); 2 MHZz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2480.000000 -1.4 30.0 -1.4 85.454 | PASS
Gated Trace
35T
20T
&
© O-_
£ 1
©
5 _20__
- -1.376 dBn|
-40T
-——ttt+—+—+—+—+——+—+—+——+—+—+—+—
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8 0,9
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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RF output power (2402 MHz; 2Mbps (0 dBm); 2 MHZz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2402.000000 -3.7 30.0 -3.7 58.473 | PASS
Gated Trace
35T
20T
&
© O-_
£ 1
©
>
8 201
1 -3.728 dBnI
-40T
F : : : : : : : : |
0 0,1 0,2 0,3 0,4 0,5
Time in s
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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RF output power (2440 MHz; 2Mbps (0 dBm); 2 MHZz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2440.000000 -1.3 30.0 -1.3 58.474 | PASS
Gated Trace
35T
20T
&
© O-_
£ 1
©
5 _20__
- -1.271 dBn|
-40T
F : : : : : : : : |
0 0,1 0,2 0,3 0,4 0,5
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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RF output power (2480 MHz; 2Mbps (0 dBm); 2 MHZz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2480.000000 -2.3 30.0 -2.3 58.475 | PASS
Gated Trace
35T
20T
&
© O-_
£ 1
©
>
8 201
-2.293 dBrrI
-40T
F : : : : : : : : |
0 0,1 0,2 0,3 0,4 0,5
Time in s
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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Peak output power (Sweep) (2402 MHz; 1Mbps (0 dBm); 2 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2402.000000 -4.5 30.0 | PASS
Peak Power
20T
10T
e 1
m
©
£
©
>
[
-
t t t t t t t t t i

2397,5 2400 2402 2404 2406,5
Frequency in MHz
Connector 1 X Peak Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.39750 GHz 2.39750 GHz
Stop Frequency 2.40650 GHz 2.40650 GHz
Span 9.000 MHz 9.000 MHz
RBW 3.000 MHz >=2.000 MHz
VBW 10.000 MHz >=9.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.03 dB 0.50 dB
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Peak output power (Sweep) (2440 MHz; 1Mbps (0 dBm); 2 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2440.000000 -2.8 30.0 | PASS
Peak Power
20T
10T
e 1
m
©
£
©
>
[
-
t t t t t t t t t i

2435,5 2438 2440 2442 24445
Frequency in MHz
Connector 1 X Peak Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.43550 GHz 2.43550 GHz
Stop Frequency 2.44450 GHz 2.44450 GHz
Span 9.000 MHz 9.000 MHz
RBW 3.000 MHz >=2.000 MHz
VBW 10.000 MHz >=9.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.03 dB 0.50 dB
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Peak output power (Sweep) (2480 MHz; 1Mbps (0 dBm); 2 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2480.000000 -3.8 30.0 | PASS
Peak Power
20T
10T
e 1
m
©
£
©
>
[
-
t t t t t t t t t i

2475,5 2478 2480 2482 24845
Frequency in MHz
Connector 1 X Peak Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.47550 GHz 2.47550 GHz
Stop Frequency 2.48450 GHz 2.48450 GHz
Span 9.000 MHz 9.000 MHz
RBW 3.000 MHz >=2.000 MHz
VBW 10.000 MHz >=9.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.04 dB 0.50 dB
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Peak output power (Sweep) (2402 MHz; 2Mbps (0 dBm); 2 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2402.000000 -5.6 30.0 | PASS
Peak Power
20T
10T
1
g or
£ 1
©
3 -10T
-
-20T
t t t t t
2397,5 2400 2402
Frequency in MHz
Connector 1 X Peak Connector 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39750 GHz 2.39750 GHz
Stop Frequency 2.40650 GHz 2.40650 GHz
Span 9.000 MHz 9.000 MHz
RBW 3.000 MHz >=2.000 MHz
VBW 10.000 MHz >=9.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.02 dB 0.50 dB
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Peak output power (Sweep) (2440 MHz; 2Mbps (0 dBm); 2 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2440.000000 -2.7 30.0 | PASS
Peak Power

25T
20T

£ 10T

m 1

©

S ot

[3]

> 4

(]

-
-10T
-20T

t t t t t
2435,5 2438 2440
Frequency in MHz
Connector 1 X Peak Connector 1

Measurement
Setting Instrument Target Value
Value

Start Frequency 2.43550 GHz 2.43550 GHz
Stop Frequency 2.44450 GHz 2.44450 GHz
Span 9.000 MHz 9.000 MHz
RBW 3.000 MHz >=2.000 MHz
VBW 10.000 MHz >=9.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.06 dB 0.50 dB
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Peak output power (Sweep) (2480 MHz; 2Mbps (0 dBm); 2 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2480.000000 -3.7 30.0 | PASS
Peak Power

25T
20T

£ 10T

m 1

©

S ot

[3]

> 4

(]

-
-10T
-20T

t t t t t
2475,5 2478 2480
Frequency in MHz
Connector 1 X Peak Connector 1

Measurement
Setting Instrument Target Value
Value

Start Frequency 2.47550 GHz 2.47550 GHz
Stop Frequency 2.48450 GHz 2.48450 GHz
Span 9.000 MHz 9.000 MHz
RBW 3.000 MHz >=2.000 MHz
VBW 10.000 MHz >=9.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.03 dB 0.50 dB
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Emission Bandwidth 20 dB (2402 MHz; 2Mbps (0 dBm); 2 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

20 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2402.000000 2.200000 - - 2400.915000 2403.115000

(continuation of the "20 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2402.000000 -6.5 | PASS
20 dB Bandwidth
0__
-10T
= 20T
a1 4
©
£ 30t
e
3
-407
501 2.200 MH;I
} } } } } } } i
2400 2401 2402 2403 2404
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.40000 GHz 2.40000 GHz
Stop Frequency 2.40400 GHz 2.40400 GHz
Span 4.000 MHz 4.000 MHz
RBW 20.000 kHz >=20.000 kHz
VBW 100.000 kHz >= 60.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 8/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.36 dB 0.50 dB
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Emission Bandwidth 20 dB (2440 MHz; 2Mbps (0 dBm); 2 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

20 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2440.000000 2.220000 - - 2438.905000 2441.125000

(continuation of the "20 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2440.000000 -3.6 | PASS
20 dB Bandwidth
0__
-10T
Q% -20T
© 1
£
§ -30T
Q
| -
-407
T 2.220 MHZ
-50T
t t t t t i
2438 2439 2440 2441
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.43800 GHz 2.43800 GHz
Stop Frequency 2.44200 GHz 2.44200 GHz
Span 4.000 MHz 4.000 MHz
RBW 20.000 kHz >=20.000 kHz
VBW 100.000 kHz >= 60.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 9/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.06 dB 0.50 dB
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Emission Bandwidth 20 dB (2480 MHz; 2Mbps (0 dBm); 2 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

20 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2480.000000 2.200000 - - 2478.925000 2481.125000

(continuation of the "20 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2480.000000 -4.5 | PASS
20 dB Bandwidth
0__
-10T
= 20T
a1 4
©
£ 30t
R
3
-407
50+ 2.200 MHz
} } } } } i
2478 2479 2480 2481
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.47800 GHz 2.47800 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 4.000 MHz 4.000 MHz
RBW 20.000 kHz >=20.000 kHz
VBW 100.000 kHz >= 60.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 9/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.14 dB 0.50 dB
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Minimum Emission Bandwidth 6 dB (2402 MHz; 1Mbps (0 dBm); 2

MH2z)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2402.000000 0.554456 0.500000 2401.762376 2402.316832
(continuation of the "6 dB Bandwidth" table from column 6...)
DUT Frequency Max Level Result
(MHz) (dBm)
2402.000000 -1.1 | PASS
6 dB Bandwidth
5__
0T /ﬁ\
£
m
©
£
<
3
554.456 kHz|
t t t t t t t |
2400 2401 2402 2403 2404
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.40000 GHz 2.40000 GHz
Stop Frequency 2.40400 GHz 2.40400 GHz
Span 4.000 MHz 4.000 MHz
RBW 100.000 kHz ~ 100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 101 ~ 80
Sweeptime 1.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 11/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.00dB 0.50dB

CETECOM_TR22-1-0025001T05a-C01-A1

82/119



Test Report 22-1-0025001T05a-C01-Al

Minimum Emission Bandwidth 6 dB (2440 MHz; 1Mbps (0 dBm); 2

MH2z)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2440.000000 0.554456 0.500000 2439.762376 2440.316832
(continuation of the "6 dB Bandwidth" table from column 6...)
DUT Frequency Max Level Result
(MHz) (dBm)
2440.000000 1.6 | PASS
6 dB Bandwidth
5__
0T /—’\
£
m
©
£
<
3
554.456 kHz
t t t t t t t |
2438 2439 2440 2441 2442
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.43800 GHz 2.43800 GHz
Stop Frequency 2.44200 GHz 2.44200 GHz
Span 4.000 MHz 4.000 MHz
RBW 100.000 kHz ~ 100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 101 ~ 80
Sweeptime 1.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 11/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.14 dB 0.50dB
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Test Report 22-1-0025001T05a-C01-Al

Minimum Emission Bandwidth 6 dB (2480 MHz; 1Mbps (0 dBm); 2

MH2z)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2480.000000 0.554456 0.500000 2479.762376 2480.316832
(continuation of the "6 dB Bandwidth" table from column 6...)
DUT Frequency Max Level Result
(MHz) (dBm)
2480.000000 1.2 | PASS
6 dB Bandwidth
5__
0T /—'\
£
m
©
£
<
3
554.456 kHz
t t t t t t t |
2478 2479 2480 2481 2482
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.47800 GHz 2.47800 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 4.000 MHz 4.000 MHz
RBW 100.000 kHz ~ 100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 101 ~ 80
Sweeptime 1.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 7 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.21dB 0.50 dB
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Test Report 22-1-0025001T05a-C01-Al

Minimum Emission Bandwidth 6 dB (2402 MHz; 2Mbps (0 dBm); 2

MH2z)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2402.000000 1.544554 0.500000 - 2401.247525 2402.792079

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2402.000000 -3.6 | PASS

Level in dBm

6 dB Bandwidth

A~ A\

1.545 MHz

Frequency in MHz

2400 2401 2402
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.40000 GHz 2.40000 GHz
Stop Frequency 2.40400 GHz 2.40400 GHz
Span 4.000 MHz 4.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 101 ~ 80
Sweeptime 1.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 9/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.00 dB 0.50 dB
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Test Report 22-1-0025001T05a-C01-Al

Minimum Emission Bandwidth 6 dB (2440 MHz; 2Mbps (0 dBm); 2

MH2z)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2440.000000 1.584158 0.500000 - 2439.247525 2440.831683

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2440.000000 -1.0 | PASS

6 dB Bandwidth

e SIT/A NSV R

Frequency in MHz

10T
O__
£
o
©
£
g
3
1.584 MHz
t t t
2438 2439 2440
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.43800 GHz 2.43800 GHz
Stop Frequency 2.44200 GHz 2.44200 GHz
Span 4.000 MHz 4.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 101 ~ 80
Sweeptime 1.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 11/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.00 dB 0.50 dB
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Test Report 22-1-0025001T05a-C01-Al

Minimum Emission Bandwidth 6 dB (2480 MHz; 2Mbps (0 dBm); 2

MH2z)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2480.000000 1.544554 0.500000 - 2479.247525 2480.792079

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2480.000000 -2.0 | PASS

6 dB Bandwidth

5__
gl //\M/M
£
o
©
£
g
3
1.545 MHz
t t t t t i
2478 2479 2480 2481
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.47800 GHz 2.47800 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 4.000 MHz 4.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 101 ~ 80
Sweeptime 1.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 12 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.08 dB 0.50 dB
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Test Report 22-1-0025001T05a-C01-Al

Peak Power Spectral Density (2402 MHz; 1Mbps (0 dBm); 2 MHz)

Test according to FCC title 47 part 15 §815.247(a),(e), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2402.000000 2402.097500 | -6.239 8.0 | PASS
Peak Power Spectral Density
10T

Level in dBm

2400,5 2401 2401,5 2402
Frequency in MHz
Limit Sum Level L 2 PSD
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.40050 GHz 2.40050 GHz
Stop Frequency 2.40350 GHz 2.40350 GHz
Span 3.000 MHz 3.000 MHz
RBW 10.000 kHz <=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 600 ~ 600
Sweeptime 3.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.40 dB 0.50 dB
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Test Report 22-1-0025001T05a-C01-Al

Peak Power Spectral Density (2440 MHz; 1Mbps (0 dBm); 2 MHz)

Test according to FCC title 47 part 15 §815.247(a),(e), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2440.000000 2440.102500 | -3.484 8.0 | PASS
Peak Power Spectral Density
10T
IS
m
©
£
2
3
t t t t t t
2438,5 2439 2439,5 2440
Frequency in MHz
Limit Sum Level * PSD
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.43850 GHz 2.43850 GHz
Stop Frequency 2.44150 GHz 2.44150 GHz
Span 3.000 MHz 3.000 MHz
RBW 10.000 kHz <= 10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 600 ~ 600
Sweeptime 3.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50dB 0.50dB
Run 4/ max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.45 dB 0.50 dB
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Test Report 22-1-0025001T05a-C01-Al

Peak Power Spectral Density (2480 MHz; 1Mbps (0 dBm); 2 MHz)

Test according to FCC title 47 part 15 §815.247(a),(e), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2480.000000 2480.107500 | -3.819 8.0 | PASS
Peak Power Spectral Density
10T
IS
m
©
£
2
3
t t t t t t
2478,5 2479 2479,5 2480
Frequency in MHz
Limit Sum Level * PSD
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.47850 GHz 2.47850 GHz
Stop Frequency 2.48150 GHz 2.48150 GHz
Span 3.000 MHz 3.000 MHz
RBW 10.000 kHz <= 10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 600 ~ 600
Sweeptime 3.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50dB 0.50dB
Run 4/ max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.19 dB 0.50 dB
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Test Report 22-1-0025001T05a-C01-Al

Peak Power Spectral Density (2402 MHz; 2Mbps (0 dBm); 2 MHz)

Test according to FCC title 47 part 15 §815.247(a),(e), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI
C63.10-2013

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2402.000000 2402.052500 | -10.672 8.0 | PASS
Peak Power Spectral Density
10T
O__
-107
€ i
D -201
£ ]
T -307
a -
= .40
-501
-607 . . . . . . . . . . . .
T T T T T T T T T T T 1
2400,5 2401 2401,5 2402 2402,5 2403 2403,5
Frequency in MHz
Limit Sum Level L PSD
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.40050 GHz 2.40050 GHz
Stop Frequency 2.40350 GHz 2.40350 GHz
Span 3.000 MHz 3.000 MHz
RBW 10.000 kHz <=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 600 ~ 600
Sweeptime 3.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50dB 0.50 dB
Run 4 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.26 dB 0.50 dB
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Test Report 22-1-0025001T05a-C01-Al

Peak Power Spectral Density (2440 MHz; 2Mbps (0 dBm); 2 MHz)

Test according to FCC title 47 part 15 §815.247(a),(e), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2440.000000 2440.057500 | -7.843 8.0 | PASS
Peak Power Spectral Density
10T

Level in dBm

2438,5 2439 2439,5 2440
Frequency in MHz
Limit Sum Level L 2 PSD
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.43850 GHz 2.43850 GHz
Stop Frequency 2.44150 GHz 2.44150 GHz
Span 3.000 MHz 3.000 MHz
RBW 10.000 kHz <=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 600 ~ 600
Sweeptime 3.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 6 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.08 dB 0.50 dB
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Test Report 22-1-0025001T05a-C01-Al

Peak Power Spectral Density (2480 MHz; 2Mbps (0 dBm); 2 MHz)

Test according to FCC title 47 part 15 §815.247(a),(e), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2480.000000 2480.052500 | -7.754 8.0 | PASS
Peak Power Spectral Density
10T

Level in dBm

2478,5 2479 2479,5 2480
Frequency in MHz
Limit Sum Level L 2 PSD
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.47850 GHz 2.47850 GHz
Stop Frequency 2.48150 GHz 2.48150 GHz
Span 3.000 MHz 3.000 MHz
RBW 10.000 kHz <=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 600 ~ 600
Sweeptime 3.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 10 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.00 dB 0.50 dB
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Test Report 22-1-0025001T05a-C01-Al

Occupied Channel Bandwidth 99% (2402 MHz; 1Mbps (0 dBm); 2 MHZz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2402.000000 0.920000 2401.585000 2402.505000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2402.000000 | PASS
99 % Bandwidth
O__
-10T
IS
o
©
£
g
3
920.000 kHz
t t t t i
2400 2401 2402 2403 2404
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.40000 GHz 2.40000 GHz
Stop Frequency 2.40400 GHz 2.40400 GHz
Span 4.000 MHz 4.000 MHz
RBW 20.000 kHz >= 20.000 kHz
VBW 100.000 kHz >= 60.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30dB
Run 8 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.18dB 0.30dB
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Test Report 22-1-0025001T05a-C01-Al

Occupied Channel Bandwidth 99% (2440 MHz; 1Mbps (0 dBm); 2 MHZz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2440.000000 0.910000 2439.595000 2440.505000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2440.000000 | PASS
99 % Bandwidth
5__
O__
-10T
IS
o
©
£
g
3
910.000 kHz]
t t t t i
2438 2439 2440 2441 2442
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.43800 GHz 2.43800 GHz
Stop Frequency 2.44200 GHz 2.44200 GHz
Span 4.000 MHz 4.000 MHz
RBW 20.000 kHz >= 20.000 kHz
VBW 100.000 kHz >= 60.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30dB
Run 5/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.13dB 0.30dB
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Test Report 22-1-0025001T05a-C01-Al

Occupied Channel Bandwidth 99% (2480 MHz; 1Mbps (0 dBm); 2 MHZz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2480.000000 0.920000 2479.595000 2480.515000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2480.000000 | PASS
99 % Bandwidth
5__
ot
-10T
IS
o
©
£
g
3
920.000 kHz
t t t t i
2478 2479 2480 2481 2482
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.47800 GHz 2.47800 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 4.000 MHz 4.000 MHz
RBW 20.000 kHz >= 20.000 kHz
VBW 100.000 kHz >= 60.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30dB
Run 9/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.18dB 0.30dB
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Test Report 22-1-0025001T05a-C01-Al

Occupied Channel Bandwidth 99% (2402 MHz; 2Mbps (0 dBm); 2 MHZz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2402.000000 2.150000 - - 2400.955000 2403.105000

(continuation of the "99 % Bandwidth" table from column 6...)

DUT Frequency Result
(MHz)
2402.000000 | PASS
99 % Bandwidth
0__
-10T
= 20T
a1 4
©
£ 30t
e
3
-401
-50T 2.150 MHz
t t t t t t t i
2400 2401 2402 2403 2404
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.40000 GHz 2.40000 GHz
Stop Frequency 2.40400 GHz 2.40400 GHz
Span 4.000 MHz 4.000 MHz
RBW 20.000 kHz >=20.000 kHz
VBW 100.000 kHz >= 60.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30dB
Run 9/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.03 dB 0.30dB
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Test Report 22-1-0025001T05a-C01-Al

Occupied Channel Bandwidth 99% (2440 MHz; 2Mbps (0 dBm); 2 MHZz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI
C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2440.000000 2.160000 - - 2438.955000 2441.115000

(continuation of the "99 % Bandwidth" table from column 6...)

CETECOM_TR22-1-0025001T05a-C01-A1

DUT Frequency Result
(MHz)
2440.000000 | PASS
99 % Bandwidth
0__
-10T
Q% -20T
© 1
£
§ -30T
Q
| -
-407
1 2.160 MHz
-50T
t t t t i
2438 2439 2440 2441 2442
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.43800 GHz 2.43800 GHz
Stop Frequency 2.44200 GHz 2.44200 GHz
Span 4.000 MHz 4.000 MHz
RBW 20.000 kHz >=20.000 kHz
VBW 100.000 kHz >= 60.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 10 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.06 dB 0.30 dB
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Test Report 22-1-0025001T05a-C01-Al

Occupied Channel Bandwidth 99% (2480 MHz; 2Mbps (0 dBm); 2 MHZz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2480.000000 2.160000 - - 2478.945000 2481.105000

DUT Frequency Result
(MHz)
2480.000000 | PASS

Level in dBm

(continuation of the "99 % Bandwidth" table from column 6...)

99 % Bandwidth

2.160 MHz

2478 2479 2480 2481 2482
Frequency in MHz
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.47800 GHz 2.47800 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 4.000 MHz 4.000 MHz
RBW 20.000 kHz >=20.000 kHz
VBW 100.000 kHz >= 60.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 15/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.00 dB 0.30 dB
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Test Report 22-1-0025001T05a-C01-Al

Tx Spurious Emission (2402 MHz; 1Mbps (0 dBm); 2 MHz)

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Result
(MHz)
2402.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
2399.759163 3.0 -68.5 -16.6 52.0 | PASS

Pre Measurements

Frequency Level Margin Limit

(MHz) (dBm) (dB) (dBm)
2395.021008 3.0 -19.5 -16.6
4807.166065 -59.0 42.4 -16.6
3847.716851 -59.2 42.7 -16.6
7205.789099 -61.8 45.2 -16.6
3497.917658 -64.4 47.8 -16.6
2385.063025 -66.3 49.7 -16.6
2355.189076 -66.4 49.9 -16.6
2375.105042 -67.3 50.8 -16.6
2146.071429 -67.4 50.8 -16.6
2335.273109 -67.5 50.9 -16.6
1688.004202 -67.9 51.3 -16.6
5236.919358 -67.9 51.3 -16.6
2315.357143 -68.0 51.4 -16.6
2325.315126 -68.1 51.5 -16.6
1717.878151 -68.2 51.6 -16.6

Measurement Settings

Start Frequency

Stop Frequency

Pre Measurement

Final Measurement

(MHz) (MHz)
30.000000 2400.000000 1 1
2400.000000 2483.500000 1 1
2483.500000 26000.000000 1 1
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Test Report 22-1-0025001T05a-C01-Al

Spurious

Level in dBm
A
s
T

30M 5060 8a00M 200 30040G00 8001G
Frequency in Hz

Limit Sum Level

CETECOM_TR22-1-0025001T05a-C01-A1

2G 3G 4G5G6 810G

Threshold
X Final Critical ® Fail Pass
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Test Report 22-1-0025001T05a-C01-Al

Connectorl in dBi

Gain

0 "t
30M 5060 8a.00M

Connectorl

Connectorl in dB

200 300400600 8001G 2G 3G 4G5G6 810G
Frequency in Hz

Attenuation

30M 5060 80.00M

Connectorl

CETECOM_TR22-1-0025001T05a-C01-A1

200 3004000 8001G 2G 3G 4G5G6 810G
Frequency in Hz
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Test Report 22-1-0025001T05a-C01-Al

FinalMeas_2395021008Hz

Level in dBm

2385,021

2390 2395 2400 2405,021
Frequency in MHz

Sum Level = Limit

Pre Measurement 1

Setting Instrument Target Value
Value

RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 238 ~ 238
Sweeptime 23.700 ms AUTO
Reference Level -10.000 dBm -30.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 5/ max. 40 max. 40
Stable 3/3 3
Max Stable Difference 0.18 dB 0.50 dB

Final Measurement 1

Setting Instrument Value Target Value
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 401 ~ 401
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector Sample Sample
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Linear Average Linear
Sweeptype Sweep AUTO
Preamp off off
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Test Report 22-1-0025001T05a-C01-Al

Tx Spurious Emission (2440 MHz; 1Mbps (0 dBm); 2 MHz)

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Result
(MHz)
2440.000000 | PASS

Final measurements

Result

Frequency Level Pre level Limit | Margin
(MHz) Measurement (dBm) | (dBm) (dB)
(dBm)

Pre Measurements

Frequency Level Margin Limit

(MHz) (dBm) (dB) (dBm)
3907.682427 -59.2 44.4 -14.8
4877.125903 -59.3 44.5 -14.8
7315.725988 -62.6 47.8 -14.8
3497.917658 -64.4 49.7 -14.8
7325.720251 -66.8 52.0 -14.8
5236.919358 -68.0 53.2 -14.8

2518.479919 -69.0 54.2 -14.8
2928.244688 -72.0 57.3 -14.8
2548.462707 -712.6 57.8 -14.8
2848.290586 -12.7 57.9 -14.8

602.584034 -74.9 60.2 -14.8
1010.861345 -75.3 60.5 -14.8
2385.063025 -75.6 60.8 -14.8
6985.915321 -76.1 61.3 -14.8

194.306723 -76.5 61.7 -14.8

Measurement Settings

Start Frequency

Stop Frequency

Pre Measurement

Final Measurement

(MHz) (MHz)
30.000000 2400.000000 1 1
2400.000000 2483.500000 1 1
2483.500000 26000.000000 1 1
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Test Report 22-1-0025001T05a-C01-Al

Spurious

Level in dBm
A
<
T

30M 5060 8a00M 200 30040600 8001G 2G 3G 4G5G6 810G 20&@26G
Frequency in Hz

Threshold X Critical X Final Critical

Limit Sum Level
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Test Report 22-1-0025001T05a-C01-Al

Connectorl in dBi

Gain

0 "t
30M 5060 8a.00M

Connectorl

Connectorl in dB

200 300400600 8001G 2G 3G 4G5G6 810G
Frequency in Hz

Attenuation

30M 5060 80.00M

Connectorl

Pre Measurement 1

200 3004000 8001G 2G 3G 4G5G6 810G
Frequency in Hz

Setting Instrument Target Value
Value

RBW 100.000 kHz <= 100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 238 ~ 238
Sweeptime 23.700 ms AUTO
Reference Level -30.000 dBm -30.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 12 / max. 40 max. 40
Stable 3/3 3
Max Stable Difference 0.01 dB 0.50 dB
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Test Report 22-1-0025001T05a-C01-Al

Tx Spurious Emission (2480 MHz; 1Mbps (0 dBm); 2 MHz)

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Result
(MHz)
2480.000000 | PASS

Final measurements

Result

Frequency Level Pre level Limit | Margin
(MHz) Measurement (dBm) | (dBm) (dB)
(dBm)

Pre Measurements

Frequency
(MHz)

Level
(dBm) (dB)

Limit
(dBm)

Margin

3907.682427

-59.1 44.6 -14.5

4877.125903

-59.7 45.1 -14.5

7315.725988

-63.1 48.5 -14.5

3497.917658 -64.5 49.9 -14.5
2395.021008 -66.2 51.7 -14.5
7325.720251 -67.7 53.2 -14.5

5236.919358 -68.1 53.5 -14.5
2518.479919 -68.4 53.8 -14.5
2928.244688 -72.2 57.6 -14.5
2848.290586 -73.5 59.0 -14.5
2548.462707 -74.8 60.2 -14.5

602.584034 -75.2 60.6 -14.5
2385.063025 -75.5 61.0 -14.5
1010.861345 -75.7 61.2 -14.5

194.306723 -76.7 62.1 -14.5

Measurement Settings

Start Frequency

Stop Frequency

Pre Measurement

Final Measurement

(MHz) (MHz)
30.000000 2400.000000 1 1
2400.000000 2483.500000 1 1
2483.500000 26000.000000 1 1
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Test Report 22-1-0025001T05a-C01-Al

10T
ot

Spurious

-20T

-40T

Level in dBm

-60T

30M 5060 8a00M

Limit

CETECOM_TR22-1-0025001T05a-C01-A1

200 3004000 8001G

Frequency in Hz

Threshold

2G 3G 4G5G6 810G

Final Critical
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Test Report 22-1-0025001T05a-C01-Al

Connectorl in dBi

Gain

0 "t
30M 5060 8a.00M

Connectorl

Connectorl in dB

200 300400600 8001G 2G 3G 4G5G6 810G
Frequency in Hz

Attenuation

30M 5060 80.00M

Connectorl

Pre Measurement 1

200 3004000 8001G 2G 3G 4G5G6 810G
Frequency in Hz

Setting Instrument Target Value
Value

RBW 100.000 kHz <= 100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 238 ~ 238
Sweeptime 23.700 ms AUTO
Reference Level -30.000 dBm -30.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 6 / max. 40 max. 40
Stable 3/3 3
Max Stable Difference 0.00 dB 0.50 dB
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Test Report 22-1-0025001T05a-C01-Al

Tx Spurious Emission (2402 MHz; 2Mbps (0 dBm); 2 MHz)

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Result
(MHz)
2402.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
2399.958664 -3.6 -46.1 -23.6 22.5 | PASS

Pre Measurements

Frequency Level Margin Limit

(MHz) (dBm) (dB) (dBm)
2395.021008 -3.6 -20.0 -23.6
4807.166065 -57.1 335 -23.6
3777.757012 -58.5 34.9 -23.6
3847.716851 -60.2 36.6 -23.6
3817.734063 -60.4 36.9 -23.6
2165.987395 -67.2 43.6 -23.6
2305.399160 -67.5 43.9 -23.6
2225.735294 -67.6 44.0 -23.6
2355.189076 -67.7 44.1 -23.6
2175.945378 -67.7 44.1 -23.6
1877.205882 -67.7 44.2 -23.6
34.978992 -67.7 44.2 -23.6
30.000000 -67.8 44.2 -23.6
1668.088235 -67.8 44.2 -23.6
2096.281513 -67.8 44.2 -23.6

Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
30.000000 2400.000000 1 1
2400.000000 2483.500000 1 1
2483.500000 26000.000000 1 1
CETECOM_TR22-1-0025001T05a-C01-A1
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Test Report 22-1-0025001T05a-C01-Al

Spurious

€
m
©
£
©
>
(]
-
———— 11+t F— 11+t —
30M 5060 8a00M 200 3004000 8001G 2G 3G 4G5G6 810G 206G
Frequency in Hz
Limit Sum Level Threshold X Critical
X Final Critical L 2 Fail L 2 Pass
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Test Report 22-1-0025001T05a-C01-Al

Connectorl in dBi

Gain

0 "t
30M 5060 8a.00M

Connectorl

Connectorl in dB

200 300400600 8001G 2G 3G 4G5G6 810G
Frequency in Hz

Attenuation

30M 5060 8a.00M

Connectorl

CETECOM_TR22-1-0025001T05a-C01-A1

200 3004000 8001G 2G 3G 4G5G6 810G
Frequency in Hz
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Test Report 22-1-0025001T05a-C01-Al

FinalMeas_2395021008Hz

Level in dBm

2385,021 2390 2395
Frequency in MHz
Sum Level Limit
Pre Measurement 1
Setting Instrument Target Value
Value

RBW 100.000 kHz <= 100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 238 ~ 238
Sweeptime 23.700 ms AUTO
Reference Level -10.000 dBm -30.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 6 / max. 40 max. 40
Stable 3/3 3
Max Stable Difference 0.00 dB 0.50 dB

Final Measurement 1

Setting Instrument Value Target Value
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 401 ~401
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector Sample Sample
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Linear Average Linear
Sweeptype Sweep AUTO
Preamp off off

CETECOM_TR22-1-0025001T05a-C01-A1

2405,021
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Test Report 22-1-0025001T05a-C01-Al

Tx Spurious Emission (2440 MHz; 2Mbps (0 dBm); 2 MHz)

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Result
(MHz)
2440.000000 | PASS

Final measurements

Result

Frequency Level Pre level Limit | Margin
(MHz) Measurement (dBm) | (dBm) (dB)
(dBm)

Pre Measurements

Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
3717.791436 -57.8 41.1 -16.6
3787.751275 -58.6 41.9 -16.6
3757.768487 -59.2 42.6 -16.6
3907.682427 -59.6 42.9 -16.6
3547.888972 -62.3 45.7 -16.6
3507.911921 -62.5 45.8 -16.6
4877.125903 -63.6 47.0 -16.6
5316.873459 -67.8 51.2 -16.6
5256.907884 -68.4 51.8 -16.6
7325.720251 -69.2 52.5 -16.6
7315.725988 -69.2 52.6 -16.6
2518.479919 -69.6 52.9 -16.6
3677.814386 -69.8 53.2 -16.6
5676.666915 -72.0 55.4 -16.6
5576.724288 -72.3 55.6 -16.6
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
30.000000 2400.000000 1 1
2400.000000 2483.500000 1 1
2483.500000 26000.000000 1 1
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Test Report 22-1-0025001T05a-C01-Al

Spurious
ST
-20T
£ 4
2
c -40T
6 4
3
— -607
-807
———t+ 1+ F—— 1+ —
30M 5060 8a00M 200 3004000 8001G 2G 3G 4G5G6 810G 20&@6G
Frequency in Hz
Limit Sum Level Threshold X Critical X Final Critical
Gain
5__
4__
o 1
©
£ 1
o 3
9 +4
3
£ 2T
[e]
s +
1__
o+—+—+—+++— —— 11— —— 11— —
30M 5060 8@oOOM 200 300400600 8001G 2G 3G 4G5G6 810G 20&@26G
Frequency in Hz
Connectorl
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Test Report 22-1-0025001T05a-C01-Al

Connectorl in dB

Attenuation

30M 5060 8a.00M

Connectorl

Pre Measurement 1

200 30040600 8001G

2G 3G 4G5G6 810G
Frequency in Hz

Setting Instrument Target Value
Value

RBW 100.000 kHz <= 100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 238 ~ 238
Sweeptime 23.700 ms AUTO
Reference Level -30.000 dBm -30.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 12 / max. 40 max. 40
Stable 3/3 3
Max Stable Difference 0.08 dB 0.50 dB

CETECOM_TR22-1-0025001T05a-C01-A1
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Test Report 22-1-0025001T05a-C01-Al

Tx Spurious Emission (2480 MHz; 2Mbps (0 dBm); 2 MHz)

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Result
(MHz)
2480.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
25325.387272 -56.9 38.2 -18.8
25925.043030 -57.4 38.6 -18.8
25205.456120 -57.5 38.7 -18.8
23636.356885 -57.6 38.8 -18.8
25815.106141 -57.6 38.8 -18.8
24855.656927 -57.6 38.8 -18.8
21647.498619 -57.7 38.9 -18.8
25895.060242 -57.7 38.9 -18.8
25945.031555 -57.7 38.9 -18.8
25845.088929 -57.7 39.0 -18.8
25915.048768 -57.7 39.0 -18.8
3707.797174 -57.8 39.0 -18.8
25375.358585 -57.9 39.1 -18.8
25955.025818 -57.9 39.1 -18.8
25885.065980 -57.9 39.1 -18.8
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)

30.000000 2400.000000 1 1

2400.000000 2483.500000 1 1

2483.500000 26000.000000 1 1
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Test Report 22-1-0025001T05a-C01-Al

Spurious
ST
-20F
£ 4
2
c 40T
6 4
3
- W
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———t 1+ F—— 1+ —
30M 5060 8a00M 200 30040®00 8001G 2G 3G 4G5G6 810G 206G
Frequency in Hz
Limit —— Sum Level Threshold X Critical Final Critical
Gain
5__
4__
[
©
£ 1
- 3
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3
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[e]
s +
1__
o+—+—+—+++— —— 11— —— 11— —
30M 5060 8Q00OM 200 3004000 8001G 2G 3G 4G5G6 810G 206G

Frequency in Hz

Connectorl
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Test Report 22-1-0025001T05a-C01-Al

Connectorl in dB

Attenuation

30M 5060 8a.00M

Connectorl

Pre Measurement 1

200 30040600 8001G

2G 3G 4G5G6 810G
Frequency in Hz

Setting Instrument Target Value
Value

RBW 100.000 kHz <= 100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 238 ~ 238
Sweeptime 23.700 ms AUTO
Reference Level -30.000 dBm -30.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 12 / max. 40 max. 40
Stable 3/3 3
Max Stable Difference 0.00 dB 0.50 dB

CETECOM_TR22-1-0025001T05a-C01-A1

End Of Annex 1
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